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@part of 177804 Magnet Amsembly (Operates Links 2,3 & 4)
@rart of 177805 Mognet Amembly (Operates Links 1, 5 & Feed)
@Furt of 177908 Cable Assembly

NOTE:
Unit shown as viewed from Punch Block side.

FIGURE 1. MAIN FRAME AND MAGNET ASSEMBLIES WITHOUT SILENCING BUMPERS (5 Level)
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(Ref. 177800
See Fig/)
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\51723-—&

FIGURE 3. PUNCH BLOCK AND FEED MECHANISM (5 and 8 Level)
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FIGURE 6. PUNCH 8LOCK WITH VERIFIER AND TAPE GUIDES FOR BACK-UP MECHANISM

Page 7



Page 8

8-12
SECTION 592-803-800TC

177888, o \men
155755 s g 177901 n/nsz ;‘@_
© gurly Design %@ / !
@ piow Design 77869 L |~ !
60 Cycle Mator V hrid 177904 1
50 Cycte Motor 47 108713 J

,,,,,

motor [ 177640 (18T)

177844

®177852 (667) !230"
N ®147613 (60T) <D|\53442 % 0 52893
19, : P ‘& 4
i N f A )
. 177864
| < 12501
:
)
1

-t

Qe 156572

®nazs

FIGURE 7. FEED DRIVE MECHANISM



8-13
ISS 5, SECTION 592-803-800TC

192007

\\(/

e
Des2160
440 \[mmmt
@ 836

\ Tope Puller Motor

- @148321

O--©--o(Fae-

0000000 FuE>=

®06@

148353
(Ref. 149809 and 177800

€l BY__ Y 3 A\

Ny

153841 Z o)
ﬁ_{lm;z & /0
AT C) v
219

f“é. 142924
! 119652

142921 Y

®177897 0151688
ok ®3s40 \
d nW
\

\
- 041732

®332756

yO)

| W

f————

!

5=

9’
)
[

2m .
ﬂnm © 177896 Contoct Amembly 177892
@ 148320 Silicon Rectifier Assembly

FIGURE 8. ELECTRI CAL COMPONENTS

Page 9



8-14
SECTION 592-803-800TC
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EARLY DESIGN

FIGURE 14. 320385 TAPE GUIDE ASSEMBLY FOR BACK-UP MECHANISM
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Part
Number

177m

B ¥BISEELEEE GERRIRSTELy

76099
76246
80706
‘81726
82392
82547
82548

85422
86079
86283
88891
90519
90573
90791
91096
91230
91577
92260
93117
93118
93984
94712
96216k
962178

Description and
Poge Number

Coil, Magnet 13

Coil, Magnet 2,3

Coil, Magnet 13
Screw,4-40x1/4 Fil 13
Screw, 6-40 Shoulder 4,6
Screw, 2-56x3/16 Fil 13
Screw, 2-56x7/16 Fil 8
Washer, Flat 13

Washer, Lock 2 to 14, 16
Washer, Flat 11, 13
Washer, Lock 4, 6, 7, 8
Washer, Flat, 3, 5, 8, 9, 13, 14
Nut, 6-40 Hex 4, 6, 8, 9, 10, 11,
13,14

Nut, 6-40Hex 5

Washer, Flat 10, 11, 16
Washer, Flat 12

Washer, Lock 2, 3, 5
Washer, Lock 3 to 6, 8 to 14
Washer, Flat 13

Washer, Lock 13

Screw, 2-56 x 1/4 Fil 6, 7
Washer, Flat 5

Washer, Flat 2 to 6, 8 to 11, 13,
14, 16

Washer, Flat 4, 6, 7

Spring 11

Washer, Flat 2, 4, 6, 7, 8
Spring, Contact 9, 10

Plate, Clamp 9, 10

Straw, 3-48 x 1/4 Fil 9
Washer, Lock 12, 13, 14
Spring 14

Spring 11

Spring 8

Nut, 5/16-32 Hex 13
Washer, Flat 8

Washer, Flat 13

Screw, 6-40 x 3/4 Hex 5
Washer, Lock 2, 3, 5
Washer, Flat 6

Screw, 10-32 x 3/4Hex 2, 3,5
Washer, Flat 6

Bushing, Insulating 9, 10
Screw, 6-40 Set 12
Terminal 9, 10

Shim, .004” Thk 6
Insulator, .094” Thk 9, 10
Insulator, .062” Thk 9, 10
Washer, Flat 9

Screw, 10-32 x 15/16 Hex 2, 3, 5

Washer, Felt 12

Spring 11

Spring 13

Screw, 2-56 x 3/16 Hex 16
Spring 8

Washer, Lock 10, 11, 16
Spring 8

Tgrmi%al 8

Spring 8

Washer, Lock 8

Washer, Lock 4, 6, 11, 13, 16
Washer, Lock 6, 7, 8
Washer, Lock 11, 12
Washer, Flat 6

Jumper, 6" Red 9

Jumper, 6-1/2" Red 10

NUMERICAL INDEX

Part
Number

Description and
Page Number

962188L Jumper, 7” Blue 9

100832
102999

103323
104752
104807
107116
107540
108713
110434
110743
112626
1M
13178
119648
119649
119651
119652
119653
120870
121250
122136
124177
125011

125015
125181
125215
125218
128002
128357
130499
130683
130696
136645
137438
137440
139697
142379
142921
142924
143097
145487
145914
145973
145975
146542
147565
147570
147574
147576
147582
147587
147591
147592
147594
147596
147605
147606
147607
147608
147609
147611
147612
147613
147614

Screw, #0 x 3/16 Drive 5
Screw, 2-56 x 5/32 Fil 4, 6, 7

13

Washer, Flat 6, 7

Washer, Flat 12

Washer, Flat 6, 7

Washer, Lock 11, 13, 14
Spacer, .077" Thk 12
Washer, Lock 8

Screw, 4-40 x 3/16 Fil 13, 15
Washer, Lock 6, 7, 15, 16
Nut, 10-32 Hex 8, 12, 13, 14
Nut, 2-56 Hex 10, 16
Screw, 4-40 x 1 Fil 8
Ring, Retaining 6, 7

Ring, Retaining 4, 6, 8, 11, 12, 13
Ring, Retaining 4, 6, 8, 13
Ring, Retaining 4, 6, 7, 8, 9, 10, 13
Ring, Retaining 12

Wick, Felt 4, 6, 13

Clamp, 3/4 ID Cable 8
Spacer, .040" Thk 6, 7
Washer, Lock 6

Washer, Flat 3 to 6, 8 to 11, 14,
16

Washer, Flat 9, 14

Screw, 2-56 x 3/8 Fil 11
Screw, 4-40 x 3/16 Hex 13
Nut, 1/4-32 Hex 8

Screw, 2-56 x 3/16 Fil 6, 7
Ring, Retaining 11, 15
Bearing, Ball 12

Washer, Lock 13, 15
Washer, Felt 13

Bushing, Eccentric 13
Resistor, 100 Ohm 10
Resistor, 1,000 Ohm 9
Screw, 4-40 x .9/32 Fil 13
Pin, Roll 3, 5

Stud 9

Roller 9

Ring, Retaining 6

Screw, 6-40 Shoulder 13
Connector, 25 Pt Plug Type 2, 3
Guide, Tape 9

Roller, Tape Guide 9

Post Assembly 2, 3, 5

Post 9

Block Assembly, Punch 7
Guide, Tape 16

Cable Assembly 5

Stop, Bias Spring 6, 7
Actuator 10, 16

Guide, Tape 16

Guide, Tape 16

Cable Assembly 16

Guide, Tape 16

Bracket, Connector 3, 5
Cable Assembly 3, 5

Cable w/Terminals 10
Jumper, 7” Blue 10

Switch Assembly, Triac 10
Lever w/Hub 8

Pinion, 20T 8

Gear, 60T 8

Pinion, 20T 8

Part
Number

147615
147616

147618
147619
147845
147877
147879
148185
148186
148316
148317
148319
148320
148321
148348
148349
148350
148351
148352
148353
148355
148356
148357
148358
148343
148757
148761
148763
148764
148765
148766
148767
148768
148769
149800
149801
149802
149806
149807
149808
149809
149810
149811
149812
149813
149814
149815
149816
149818
149820
149822
149823
149824
149826
149827
149828
149833
149834
149837
149838
149839
149841
149844
149846
149847

8-21
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Description and
Page Number

Motor, 115V AC Shaded Pole
2710 RPM 8

Motor, 115V AC Shaded Polo
2710 RPM 8

Plate, Adjusting 8

Plate w/Terminal Strip 10
Bushing 4, 6, 13

Terminal, Receptacle Type 5
Retainer w/Plate 6
Transformer 10

Transformer Assembly 10
Bracket 9, 10

Plate, Mounting 9

Cover 9, 10

Rectifier Assembly, Silicone 9
Rectifier 9

Spring, Torsion 6, 7
Spring, Bias 6, 7

Block Assembly, Punch 6, 7
Spring, Torsion 6, 7

Lever 6, 7

Guide, Tape 9, 10
Bracket w/Hub 6, 7
Bracket w/Post 6, 7

Roller 9, 10

Post 9, 10

Post, Spring 6, 7

Block Assembly, Punch 7
Magnet Assembly, “O” 3
Bumper, Rubber 3, 5

Plate, Bumper 3, 5

Reed 3

Core, Right 3

Core, Left 3

Magnet Assembly, Left 3
Magnet Assembly, Right 3
Wheel, Feed 6, 13

Screw, 6-40 Adjusting 6, 13
Roller, Drive 8

Plate, Rear 5, 6

Post, Adjusting 5

Bracket, Connector 5
Frame 5 to 10, 14

Link, #0, #3, and #7 6, 7
Link. Feed Pin 6, 7

Link, #1 and #4 6, 7

Link, #2 and #5 6, 7

Link, #6 6, 7

Reed, “O” 5

Reed, Left5

Damper, Link 5

Plate, Feed Wheel 6
Magnet Assembly, Right 5
Magnet Assembly, Left 5
Magnet Assembly, “O” 5
Core, Left Magnet 5
Core, Right Magnet 5
Post, Pawl 8

Spring, Drive 6, 13

Pawl, Brake 8

Damper, Link 5

Roller 6

Stud, Roller 6

Guide, Tape 6

Reed, Right 5

Spring, Torsion 9, 10
Arm, Tape String 9, 18

Page 17
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Part
Number

149871
149970
150456
150821
150982
151152

151329
151610
151629
151630

151631
151632

151637
151680
151661
151685
151686
151688
151692
151721
151722
151723
151733
151736
151737
152893

153342
153442
153538
153539

153799
153817
153819
153839
153841
154156
154335
155750

155752

SECTION 592-803-800TC

Description and
Page Number

Screw, 2-56 Shoulder 6, 7
Bracket, Tape Guide 9
Spacer, .050" Thk 3

Spacer, .156" Thk 16

Screw, 4-40 x 7/16 Fil 13
Screw, 4-40 x 3/16 Hex 4, 6, 7,
8, 13

Switch, Sensitive 8

Washer, Flat 6, 14

Nut, 6-40 Lug 11

Screw, 6-40 x 1/4 Hex 2 to 6,
8t014

Screw, 6-40 x 5/16 Hex 4, 5, 6,
9,10, 11, 14, 16

Screw, 6-40 x 3/8 Hex 4, 6, 7,
13, 16

Screw, 4-40 x /4 Fil 11, 12
Screw, 6-40 x 7/8 Fil 10
Screw, 6-40 x 1 Fil 8

Screw, 4-40 x 5/16 Fil 8, 15
Screw, 4-40 x 3/8 Fil 8, 13
Screw, 4-40 x 5/8 Fil 9, 10
Screw, 6-40 x 3/16 Fil 9
Screw, 6-40 x 3/4 Hex 2, 3, 14
Screw, 6-40 x 3/16 Hex 11, 13
Screw, 10-32 x 3/8 Hex 4
Screw, 4-40 x 9/16 Fil 13
Spring 6, 7

Screw, 4-40 x 11/64 Hex 13
Screw, 4-40 x 1/4 Hex 6, 8 to
11,14, 16

Screw, 6-40 x 15/16 Hex 4, 6
Screw, 10-32 x 1/2 Hex 4, 6, 7, 8
Screw, 6-40 x 7/16 Hex 14, 16
Screw, 6-40 x 11/16 Hex 2, 3,
14

Screw, 4-40 x 21/64 Hex 12
Screw, 4-40 x 3/8 Hex 3, 5
Washer, Lock 9

Screw, 6-40 x 5/8 Hex 13, 14
Screw, 6-40 x 9/16 Hex 9, 11
Grommet, Rubber 16

Screw, 6-40 x 9/32 Fil 6
Sleeve, 332 ID x 1/2" Lg
Insulating 10, 16

Seeve, 5/64 ID x 12" Lg
Insulating 2, 3, 5, 16

Sleeve, U8ID x /2" Lg
Insulating 8

Sleeve, 1/16 ID x 1/2" Lg
Insulating 10

Sleeve, 11/64 ID x 5/8" Lg
Insulating 8

Washer, Flat 6, 15

Screw, 2-56 x 1/2 Fil 10, 16
Washer, Felt 4, 6, 8, 13
Screw, 4-40 x 1/8 Fil 6
Washer, Felt 13

Washer, Felt 8

Ring, Retaining 11

Clamp 13

Screw, 6-40 x 7/32 Hex 14
Plate 13

Bushing, Eccentric 13

Post 6

Post, Spring 8

Post 9, 10

Part
Numbsr

159610
159805
159976
159977
159978
160087
161346
162747
164119
170927
123579
173715

173842
174570
177566
177609
177611
177795
177798
177799
177800
177801
177802
177803
177804
177805
177807
177808
177809
177810
177811
177812
177813
177814
177815
177818
177819
177821
177822
177832
177836
177837
177839
177840
177842
177843
177844
177845
177847
177850
177851
177852
177853
177854
177856
177857
177859
177861
177863
177864
177865
177869
177870
177872
177874
177875

NUMERICAL INDEX (Continued)

Description and
Page Number

Mount, Vibration 4
Washer, Flat 15
Armature 13

Hinge 13

Shaft 13

Post, Spring 11

Washer, Fet 4, 6, 13
Roller 11

Plate, Identification 5
Bracket, Contact 9, 10
Connector, 50 Pt Plug Type 5
Terminal, Plug Type 2, 3, 5, 10,
11, 16

Stud 9, 10

Switch 10, 16

Jumper, 6" Block 9
Rectifier 9

Rectifier 13

Guide, 1" Tape 16
Reed, #0 3

Bracket, Connector 2, 3
Frame2, 3,4, 8,9

Reed 2

Bracket, Right 2, 3, 5
Bracket, Left 2, 3, 5
Magnet Assembly, Right 2
Magnet Assembly, Left 2
Post, Lower Guide 4, 6, 7
Post, Upper Guide 4, 6, 7
Bracket, Guide 4, 6, 7
Link, #0, #3 and #7 4
Link, Feed Pin 4

Link, #1 and #4 4

Link, #2 and #5 4

Link, #6 4

Powl, Escapement 4, 6, 13
Plate, Clamp 2, 3, 5
Rushing, Eccentric 2, 3, 5
Core, Right 2

Core, Left 2

Block Assembly, Punch 7
Bracket w/Post 8

Lever w/Hub 8

Post 8

Pinion, 18T 8

Pinion, 18T 8

Screw, 1/4-32 Adjusting 8
Post, Spring 8

Shaft, Drive 8

Spring, Drive 4

Plate, Adjusting 8

Port 8

Gear, 66T 8

Switch, Micro 8

Plate, Mounting 4

Post, Eccentric 4, 6
Plate 4, 6

Plato, Rear Mounting 4
Whesl, Feed 4

Screw, 6-40 Adjusting 4
Sleeve 8

Guide, Tape 4, 6

Motor, 115V AC 8
Motor, 115V AC 8
Roller 8

Bushing, Eccentric 2, 3, 5
Clip, Spring 2, 3

Part
Number

177878
177883
177884
177886
177892
177894
177896
177897
177898
177899
177901
177902
177904
177905
28
177908
177511
179782
182726
190494
190500
192007
192034
192037
195187
195795
198757
198918
198927
198940
300036
300728
302744
302746
302863
302901
302903
302904
302905
302906
302907
302908
3029210
302915
302916
302925
302926
302927
302940

302962
302963
302964
302965
302966
302967
302968
302972
302974
302975
302985
302986
302987
302988
302994
302998
302999

Description and
Page Number

Bushing, Eccentric 4, 6
Nut, Spring Anchor 4, 6, 13
Guide, 11/16" Tape 16
Bail w/Stud 8

Cam 9

Nut, 10-32 Spl 8

Contact Assembly 9, 10
Guard, Contact 9, 10
Spring, Contact 9, 10
Am, Tape Sensing 9
Shaft 8

Bracket, Contact 9
Bushing 8

Spring, Torsion 9

Chute, Chad 4, 6

Cable Assembly 2, 3
Spring, Torsion 4, 6
Screw, 6-40 7/8 Hex 9
Terminal, Receptacle Type 2, 3
Plate, Right Base 4

Plate, Left Base 4
Terminal, Tab Type 2, 3, 8, 9, 10
Bearing, Clutch 12

Spring, Right Clutch 12
Screw, 4-40 x 1-1/2 Hex 6
Pulley, 16T 12

Switch 11

Screw 2-56x5 8 Fil 11
Magnet 11

Switch, Reed 11

Network, Arc Suppression 8
Post 6

Plate, Retaining 12
Guard, Gear 11

Cable w/Termina 11
Lamp 14

Lens 14

Cover 14

Bracket, Lens Holder 14
Bracket 14

Plate, Lamp Mounting 14
Block, Mounting 14

Ring, Lack 14

Ring, “O" 14

Isolator 14

Bracket 14

Plate 14

Guide, Tape 16

Block Assembly w/Verifier,
Punch 7, 14

Tube w/Mirror 14

Plate, Bridge 14

Gasket 14

Mirror 14

Cover, Mirror 14

Clip, Retaining 14

Chute w/Bracket, Chad 14
Bracket 14

Bracket, Adapter 14
Bracket w/Post 6, 7
Bracket, Tape Guide 9
Guide, Tape 9

Post 9

Roller, Tape Guide 9
Block Assembly, Punch 7
Follower, Cam 13
Follower, Cam 12
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NUMERICAL INDEX (Continued)

Description and Part Description and Part Description and
Page Number Number Page Number Number Page Number

Block Assembly, Punch 7 320305  Plate w/Posts, Front 11 3203683  Post, Eccentric 13
Rectifier w/Terminals 13 320307 Bar, Tiell 32035 Sleeve 12
Bar, Tie 11 320308  Post, Spacer 13 320366  Spring, Torsion 15
Post 11 320309 Hub 13 32037  Bushing 12
Lever w/Hub, Switch 11 320310  Gear, 24T 13 “2038  Sleeve 12
Bracket 11 320311 Whesdl, Feed 13 320369  Lever, Clutch Release 12
Cable w/Termina 11 32012  Disk, Detent 13 320370  Rail, Armature 13
Retainer, Grease 13 320013  Washer, Detent Disk 13 320371 Spring, Left Clutch 12
Guide, Upper 15 320318  Drum w/Gear, 48T 13 320372 Lever, Clutch Release 11
Clamp, Bearing 13 320320 Disk 12 320373  Bracket, Magnet 13
Plate, Bearing 13 320321 Gear, 34T 12 320374  Lever, Magnet 11
Bail w/Stud 15 320322  Gear, 58T 12 320375 Disk, Cam 12
Guide 15 320326 Cam, Tape Guide 12 320376 Plate Assembly, Rear 1, 13
Guide w/Button 15 320327  Shaft, Clutch Trip 11 320377  Plate Assembly, Front 1, 11
Screw, 4-40 Thumb 15 320328  Lever w/Hub, Stop 11 320378  Shaft Assembly, Intermediate 1, 12
Plato, Identification 5 320329 Lever w/Hub, Latch 11 320380  Shaft Assembly, Drive 12
Triac 10 320330  Shaft, Clutch Trip 11 320382 Shaft w/Gear 12
Block Assembly, Punch 7 320331 Lever w/hub 11 320383  Shaft w/Gear 12
Bracket w/Stud 6 320336 Arm w/Hub 13 320384  Retainer w/Plate 13
Ratchet w/Spring 4, 6, 13 320338  Pogt, Eccentric 13 320385  Guide Assembly, Tape 1, 7, 15
Spacer 13 320339  Arm w/Post, Cam Follower 13 320410 Termind, Spade Type 2
Spacer 13 320342 Lever w/Hub, Switch 11 320418  Terminad, Ring Type 5, 11, 13
Post 14 320344  Plate, Switch Actuating 11 320422 Termind, Ring Type 10
Belt, 80T 12 320345  Post, Eccentric 11 328138  Plate, Cover 14
Bracket, Contact 10 320346 Lever, Adjusting 13 328141 Plate w/Mirror 14
Bracket, Switch 10 320347  Plate, Clamping 13 38142 Clip, Spring 14
Cam 10 320348  Bushing, Eccentric 13 28143 Screw, 2-56 x 3/8 Spl 14
Cable Assembly 10 32035  Plate, Spring Anchor 12 328144  Spring, Compression 14
Chute, Tape 16 32357 Guide, Lower 15 328156  Tube w/Mirror 14
Tube, Chad 14 320358 Guide, Upper 15 82719 Plate, Identification 5
Bushing 6 320359  Guide, Edge 15 332754  Plate, Guide 6, 7
Plate 6 320360 Guide, Edge 15 2755 Bracket, Guide 6, 7
Block Assembly, Punch 7 320361  Guide, Edge 15 332756 Cover, Contact 9, 10
Plate, Rear 11, 12, 13 320362 Guide 15

Poge 19
19 Pages
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TELETYPE CORPORATION SECTION 592-808-800TC
Skokie, lllinois, U.S.A. Issue 4, April 1971
HIGH SPEED TAPE RecEIVER caBINET (AC) AND ELECTRICAL COMPONENTS
TYPE 5
PARTS
FIGURE CONTENTS PAGE FIGURE CONTENTS PAGE
1 Cabinet 2 14 148570 Frame Assembly 14
2 Cabinet (Continued) 3 15 199784 Receiving Station
3 Fan and Power Cord 4 Identifier Assembly 15
4 Front Panel 5 16 199788 Modification Kit to
5 Inner Frame and Tape Winder 6 Provide Unattended Operation
6 Right and Left Channels 7 of a Send/Receive Station 16
7 Chad Disposal 7 17 Tape Container 17
3 Tape Puller Mechanism 8 18 320297 Modification Kit to Add
9 Punch Mounting Parts 9 Highspeed Chad Disposal and Tape
10 Tape Container 10 Puller (also see Figure 19) 18
11 148562 Electrical Service 19 320297 Modification Kit to add
Panel Assembly 17 Highspeed Chad Disposal and Tape
12 148850** Power Supply (Part of Puller (Continued) 19
199540** Receiver Module 20 Punch Cover 20
See Figure 13) 12 21 308615** Cover Assembly 21
13 199540** Receiver Module (See Numerical Index 22
Figure 12 for 148850** Power Supply 13
COLOR CODE CHART
Suffix Color Finish
HB Light Gray | Smooth Vinyl
HE Covert Gray | Smooth Vinyl
The double asterisk ** denotes a painted part.
Suttix to be appliedi foliowing the pari number.
© 1965 and 1968 by Teletype Corporation
All right; resewed
Page 1

Printed in U.S.A.
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- "

149730**

219
1170\ 6345

~t ‘ -
145904—%0\@ v \\\}
. 1291 —gp |
‘ | 148592%
125802
& G;I ~
110743
151687

**Refer to page 1 for finish wifix

FIGURE 1. CABINET

Page 2
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Supplisd w/ammv

D 320410 ®y55752

O173715

O 199532 —

{msao\a
182524
149726

175060 (TELETYPE)
307841 (TELESPEED)

151637

**Refer to poge 1 for finish suffix
Obpart of 148563 Cable Assembly

FIGURE 2. CABINET (CONTINUED)

Page 3
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Ref, 148592¢*
Cecriehy

**Refer to poge | for finish suffix
D 193942 Fan Assembly

FIGURE 3. FAN AND POWER CORD

page 4
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14973100
\ //
1. / 0219
s.@ /
7 ‘C«.%,Olsml
.. DO700
147557\ 1 1{ 1/25004
' Cd
; 3598
119651 | i_,f@ a9, el 5599 ,,o’
-°@ \ RN
Q Q 149963 ~ - 3646
LA :
i
— 82861
149959 — “

\ N
162725  146518—= H
Spring g E
P i
/‘ 1
147554 - :
@— 147553 i
\” 1
: 147753 |
! J

149917 \ -

(o4 PPN 2
|9>7e1 N @

xlmn T 148365
151346
291~ e"\\ 147980 2
g .

144518 @\

147564
g &’
B )
(A 291~ ®
\ moz ‘@G
149919

**Refer to poge | for finish suffix

Q© Early Design Ports used w/ Early
ond Intermediate Design Covers

FIGURE 4. FRONT PANEL

Page 5
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@ Z733(blve)
D734 (Rad) 192007
] -;znm

/
149965

320410 :
156768
19048 @-1/2° boa! '
30410 199901 (7-1/2" Ree

@ Port of 147555 Hub Assmbly

@ Port of 320297 Medificatien Kit (ses
Figures 18 end 19)

@ Used to remove stetic from Teps
on Winder Reel

FIGURE 5. INNER FRAME AND TAPE WINDER

Page 6




8-31

2869—__ &
112626~ g

FIGURE 6. RIGHT AND LEFT CHANNELS

@®Eorly Design

FIGURE 7. CHAD DISPOSAL

Page 7
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EARLY DESIGN

129769 149771 (13/64°1D) .~ %
333514 fm-m) P '@
e

rd

L~~~

©®©

_110191
—156768

Note:

The 149755 Early Design Motor has a 13/64" dia. shaft
which uses the 149771 Early Design Fon Sleeve to mount the
123769 Fan. The 149755 Later Design Motor has a 1/4" dia.
shaft which uses the 333514 Later Design Fan Sleeve to mount
the 123769 Fan.

FIGURE 8. TAPE PULLER MECHANISM

Page 8
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2669~ @ ------ ﬂ
177074 _B b

i
] 3 e
U

b

170863(Purple) L .-~

161552

(Ref. 149732
See Fig. 5)

_— 149773

FIGURE 9. PUNCH MOUNTING PARTS

Page 9
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SECTION 592-808-800TC

Early Design, See Figure 17 for Latest Design.

FIGURE 10. TAPE CONTAINER

Page 10
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ISMIO\

@ﬁf"“ %‘ \'7 st ,(‘:‘

g: ad®.

? oS
e

Nisizs
199804

POODD v

]
2}
—

J
/Z
et

@

L . \
©148574 Cable Assembly
29 - Dkarly Design Parts
2606—8%

FIGURE 11. 148562 ELECTRICAL SERVICE PANEL ASSEMBLY

Pagell
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312273

330563 -

117176 (.5A) |
129920 (5A) 182
143306 (1A) o
171642 (1.6A)

171644 (1.5A)

171615

L]

**Refer 1o page 1 for finish suffix

FIGURE 12. 148850** POWER SUPPLY (PART OF 199540** RECEIVER MODULE SEE FIGURE 13)

Page 12
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198821

151686
v sz 7
i 6036,
182310 AY (Ref. Module Frome L(3)/
See Fig. 12) 2
\.. o~
151631 ,-* & @2:91
\ L "=o
Nh‘."i':; ‘ 5 151631
-0 ‘s\\\ 4.
/”‘! g :
o - S A 199545
PRl 117 A S \
g \ i ,'@ )
< 14 2190 | i L]
. & i) 3606 S~ 2 .40 | 1151631 308548
-\\) :rv.‘ —— \ l?léﬂﬁk ' -
' - .‘\O% =
®——151880 2191 ~
e B g
174793 o se0 29 \0‘\\ R w]ﬂ“l
g | T L e | =
- 340 / ° L
e 151631 _ .1° @,f"-«' | |1 - 148841 00'*/ - 147836 148840
g ) & ®=—e—315788 Ul 177611
Cf\ ' . © Ly /) B \
107116 ® —~ 7 _
[y T g ) < .
148440 (36 Contects) ® Q Q — — (® 148842 309899
/ 148846 (16 Contocts) /\‘ - \
o 1D ,
y 315771 - Q! \ Sy
Q Q ,®148843
2 N
9
[8303730 0 4 i8] 146542
'®303675 /
/©303¢05 T~ 0s”
303678 -
e e[ @
291 .00
\
r~G

[

145913\@

1 ®

i
v [®®307580 (50 Contacts)
®145915 (25 Contocts) P

@145914 (25 Contacts) -
®173578 (50 Comocvs), -

p ®148902
g NOTE: See Figures 21 through 24
. «0 ® 4 oy for Circuit Card Components
©173579 ®93‘\m 3]28'
- 151685 -
é @148904 ® Used in Positions 4 to 12
Niss7ss DM @93, \ \ @Used in Position 13
@15163 @uUsed in Position 3
®®146543 / @199794 Cable Assembly
@@173715 @173718 320410 ®199795 Cable Assembly
\ \ 320\\4 16 32(‘418 32f 420 @199793 Plug Assembly
d >~ & &> o 5 P D148900 Modification Kit 1o

Add Circuit Card Connectors
@® Early Design Parts

FIGURE 13. 199540** RECEIVER MODULE (SEE FIGURE 12 FOR 148850** POWER SUPPLY)
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(Bottom)
148573

@part of 148572 Cable Assembly

FIGURE 14. 148570 FRAME ASSEMBLY

Page 14
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®Pcr|' of 148572 Cable Assembly

FIGURE 14. 148570 FRAME ASSEMBLY

Page 14
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199534 148458
®145914
@199532 @L 291 151346
i C SN /@3‘”53" 177579
173941 ‘ 178844
®I73716\ @ ®173715 @73INs
> |
& e Ty s S o Ouam
173578 e V99587 19
173940 -~ i
- @173579 : ~~a | 13
D 146543 % ®ag
|
og.. "
~- '
Supplied  Supplied ! /

w/146542 W/ 199541 35{73170{)2
| D

T
173715\ 8o '
1}
- L-
Supplied =

W/171501, 171502 145914

I776";;~S\

;QG\
181 666(680 ohm)f‘m

171831

320410————'"'
Specification 503655
TR

Fi 21 through 24 for Circuit Card Connectors
NOTE: See Figures m@?fm of 148587 Cable Assembly
@Port of 148590 Cable Assembly

199788 MODIFICATION KIT TO PROVIDE UNATTENDED OPERATION OF A SEND/RECEIVE
FIGURE 16. STATION

Page 16
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(Ref. 149732

8-41
ISS 4, SECTION 592-808-800TC

3606 257149974

b“‘ A 107116
o7

10me” ~
121245 ?‘\»-\
151610 RO

. D306—@ g 7~ _~©333433 T e _ 147970

P (6=

@107116

lonssaso £l7ﬁ78\
76099 107116 )

i
1
[1
H
3
4
see Fig. 5) EE / / @
PR | 174570 o 339% : .37
=§ @333434% moz” |
L 5 320410 ~ 147588
§ ® 333432 ! i
{ '
i 173974 i
&, i
Lo |
— 147969 (Blank) 2669 147589
147977
147969
| ]/965!
147975 ¥ . -
AN PR 149768 147971
. 119652 Pl
R : 3|

e T TSI

153037 \|

147881 \ﬂ

147974 H
/ [

e e e e .

47978

® Early Design Parts
@ 334024 Low Tape Switch Asssmbly

FIGURE 17. TAPE CONTAINER
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o Geel am:
((W/L /4 m >~ kor | % e

15793 (6-8/64" 0.D.)
wm “I/Bum (4-21/32° 0.D.) Awigned

SV~

2546 D18s178 —
U2 “’(:’
151642 ®
A
\' L!!'m '
| g
i i
L5~ 151432 - / - Tt \
~& 147903 .
08— ®
@ 10126 — "~
'°'T°° 91517 ———n N~
156831

‘ 105400 T a0
urees— oy @- ] -

]
L ) '
[\ Lunwm /
L 3598
nm——‘. '/15105 U739 29 100 e
300664
156901 \ M sl
. 2191 3508™ - 119653
s~ A
<? > '.. '
\ ) Tc-.
m;‘/ ') - 119653 A /
] ( 9 7586
149736
82787 |
200718 b 119654
©312727 Motor Assembly

FIGURE 18. 320297 MODIFICATION KIT TO ADD HIGH SPEED CHAD DISPOSAL

AND TAPE PULLER (ALSO SEE FIGURE 19)
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-
~—

mow

FIGURE 19. 320297 MODIFICATION KIT TO ADD HIGH SPEED CHAD DISPOSAL AND TAPE
PULLER (CONTINUED)

Page 19
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;Moné

Page 20

a

1

® —_— 1
151349 @ ]

PUNCH COVER

e

,/ i /Al
- -, 7
@147987 - /ﬁ
@3593\@1 opis @154335
®
T
. _®19278

.

149767

O £arly Design Plastic Cover

@ 315788 Intermediate Desigr: Plostic
Cover, See Fig. 21 for New Steel
Design Cover.
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329830

303041

i
308612

** Rafer 1o Page 1 for finish suffix

308615** COVER ASSEMBLY

FIGURE 21.

Page 21
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Part
Number

1170
1268
1291
2191
2669

3598

Page 22

592-808-800TC

Description and

Page Number

Screw, 6-32 x 5/16 Flat 2
Screw, 10-32x 1/2 Flat 7
Screw, 6-40 x 5/16 Flat
10,17

Screw, 6-32 x 3/4 Flat 2
Lockwasher 2,4,5,6,7.8,
10,11,13,14,15,16,17,18,
1921

Lockwasher 7,9,10,17,18
Washer, Flat 7,18

Nut, 6-40 Hex 4,5,7,8,16,
17,18,20,21

Nut, 6-40 Hex 5,10,11,183,
14,1517

Washer, Flat 17
Lockwasher 6,7.8,13,14,
16,18

Lockwasher 5,6,8,18
Nut, 8-32 Hex 5,6,8,18
Screw, 256 x 1/4 Fil 17
Nut, 6-32 Hex 2

Screw, 6/32x 3/8 Rd 18
Washer, Flat 3,5,6,15,16,
18,1921

Screw, 10/32x 3/8 Flat 7
Washer, Flat 18
Lockwasher 8

Washer, Flat 5

Washer, Flat 8,17
Washer, Flat 8,17,19
Spring 8

Insulator 13

Spring 18

Screw, 640 x 9/32 Flat 4
Lockwasher 7

Washer, Flat 9

Spring 5

Washer, Flat 18

Screw, 8/32x3/4Rd 18
Lockwasher 20
Connsctor, 2Pt Plug 4
Lockwasher 8,17
Lockwasher 17
Lockwasher 13

Screw, 440Spl 3
Washer, Flat 6,8

Washer, Flat 9

Hub, Cam 8

Bearing, Ball 18
Lockwasher 6,10,11,13,17,
20

NUMERICAL INDEX

Part Description and
Number Page Number

107364
110126
110191
110743
111017

Screw, 6-32x3/8Fil 3
Lockwasher 18
Lockwasher 3,8
Lockwasher 2

Screw, 6-40 x 5/16 Fil 5,
6,8,10,11,17,19

Nut, 10-32Hex 7,8,9,18
Nut, 1-56 Hex 17
Holder, Fuse 11

Fuse, SL-BL 0.5 Amp 12
117580 Holder, Fuse 12

118510 Fuse, 1/4 Amp 4
119637** Button, Plug 2

119648  Ring, Retaining 5
119651  Ring, Retaining 5,10,17
119652 Ring, Retaining 6,17

119653
119654 Ring, Retaining 8,18
121243  Clamp, 3/16 ID Cable 15
121245 Clamp, 5/16 ID Cable 6,8,
10,17,18
Clamp, 7/16 ID Cable 3
CQlamp, 5/8 IL; Cabie 19
Fan, Motor 8,18
Screw, 8/32x1/2Hex 6
Screw, 8/32x1/4Rd 5
Washer, Flat 7,8,18
Screw, 2-56 x 9/32Fil 8
Washer, Flat 2,15
Screw, 832 Self-Tapping
3
Fuse, SL-BL 5 Amp 12
Resistor, 470 Ohm 16
Fuse, SL-BL 1 Amp 12
Mount, Vibration 6,8,18
Hinge, Right 2
Hinge, Left 2
Connector, 25 Pt
Receptacle Type 13
Connector, 25 Pt Plug
" Type3,13,16
Qamp, Cable 13
Motor, 115VAC6
Detent, Tape Reel 6
Screw, No. 6 Self-Tapping 3
Plunger 6
Roller, Spring 5
Faceplate 3
Post Asembly 13,15,16
Screw Assembly 13,16

112626
112627
116783
117176

121247
121249
123769
124611
125004
125011
125126
125802
128913

145903
145904
145905
145913

145914

145915
145976
145982
145983
146355
146518
146531
146542
146543

Part
Number

146612
146633
146637
146802
146806
147553
147554
147555
147556
147557
147558
147559
147564
147566
147586
147588
147589
147753
147754
147836
147881
147895
147897
147898
147899
147901

147902
147903

147969
147970

147971
147973
147974
147975
147976
147977
147978
147979
147980
147986
147987
147988
148100
148105
148108
148365
148440

Description and
Page Number

Spring, Compression 6
Bag, Chad 7

Clip, Spring 8,19
Switch, SP-ST Slide 13
Adapter, Tape Reel 6
Bracket, Guide 5

Post, Tape Guide 5

Hub Assembly 6

Hub 6

Post, Tape Guide 5

Rail, Left 9

Spring 6

Bushing 5
Decalcomania 10,17
Lever w/Hub 8,18
Sleeve 17

Pin 17

Spring, Torsion 5

Post, Spring 5,6
Bracket, Resistor 13
Sleeve 17

Bracket w/Flate 18,19
Pulley 18

Pulley 18

Shaft 18

Casing w/Chute, Fan Wheel
19

Clamp w/Gasket 19
Bracket, Motor Mounting
18

Door, Plastic 17
Container, Universal Tape
17

Cover, Rear Tape 17
Pivot w/Post, Sliding 17
Bracket w/Post, Pivot 17
Bracket, Hinge 17
Spring, Torsion 17
Arm, Low Tape 17
Decalcomania 17
Decalcomania 17
Button 5

Pad w/Adhesive 7
Bracket, Right Strike 20
Bracket, Leit St-ke 20
Decalcomanis 10

wWe?

Qlip, Spring 7

Handle §

Connector, 36 Pt Circuit
Card 13



Part
Number

148900
148901
148902
148904

148908
149726
149728**
149729
149730**
149731**
149732

149734

Description and
Page Number

Clamp, Cable 16
Connector, 15 Pt Circuit
Card 15,16

Sorew, 440x 1/4 Fil 13
Panel Amsembly,
Electrical Setvice 1,11
Cable Amembly 3
Frame Assembly 1,14
Cable Assembly 14
Strip, Mounting 14
Cable w/Terminals 11
Strip, Terminal 14
Cover, Terminal Strip 14
Cable Assembly 15
Cable Assembly 15
Plate, Mounting 16
Relay, 2, 100 Ohm 16
Cable Assembly 16
Cable w/Terminals 16
Cable Assembly 16
Panel, Rear 2,4

Fuse, SL-BL 25 Amp 12
Resistor, 5 Ohm 13

Bar, Mounting 13

Plats, Diode 13
Rectifier 13

Connector, 16 Pt Card 13
Power Supply 1,12,13
Capacitor, 36,000 MFD 12
Capacitor, 3,750 MFD 12
Capacitor, 6 MFD 12
Registor, 30 Ohm 12
Resistor, 20 Ohm 12
Diode 12

Diode 12

Transformer 12
Modification Kit 13
Post 13

Plate 13

Terminal, Receptacle Type
13 :

Nut, 10-32 Wing 15

Key 3

Plate, Switch 3

Stud 3

Cabinet 2

Pane), Front 5

Frame, Inner 6,7,8,9,10,
17

Lever w/Hub 8

NUMERICAL INDEX (Continueg)

Part
Number

149736
149739
149740**
149745
149746
149747
149748
149750
149752
149753
149754
149755
149758
149759
149761
149762
149763
149764
149765
149767
149768
149771
149773
149774
149775
149776
149778
149779
149781
149782**
149783**
149792
149901
149909
149910
149911
149912
149749
149749
149914

149915
149916
149917
149757
149758
149920
149921
149922
149923

Description and
Page Number

Lever 8,18

Lever 8,18

Daoor, Front 2

Roller, Driver 8

Pulley 8

Pullsy 8

Post 8,18

Belt, V8

Bracket, Motor Mounting 8
Casting, Fan Wheel 7
Plate w/Bracket 7,8
Motor, 11SVACS8
Bracket 9

Post 9

Container, Tape 10
Door, Plastic 10

Post 10,17

Bracket, Pivot 10

Arm, Low Tape 10
Cover, Plastic 20

Pin, Hinge 17

Sleeve, Fan 8

Screw, 10-32- Shoulder 9
Channel, Left 7
Channel, Right 7

Rack, Mounting 3
Screw, 1/4-32 Shoulder 9
Tube, Chad 7

Bail 5 )

Panel, Control 3

Cover, Panel 3
Suppressor, Noise 11
Rack, Lower 2

Card, Identification 3
Bracket, Left Hinge 10
Bracket, Right Hinge 10
Bracket, Left 9

Post 8,18

Roller, Tape Feed 8,18
Plate, Vibration Dampener
9

Plate, Support 9
Bracket, Motor Mounting 6
Latch §

Rail, Right Mounting 9
Bracket 9

Arm, Tape Sensing 5
Plate 20

Bracket, Strike 20
Bracket 5

8-47
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Part
Number

149959
149960
149962
149963
149964
149965
149967
149971
149974
150089
150687
150966

151073

151152
151335
151346

161349
151411
151412

151415
151416
151418
151442
151610
151618
151630

151631
151632
151637
151642
151685
151686
151687
151688
151692
151722

151723
151827

Description and
Page Number

Post, Tape Guide 5

Cable w/Terminals 8
Post, Tape Guide 5

Pin 5

Bracket 6

Cable w/Terminals 6
Lever w/Shaft 6

Bail 6

Switch, Mercury 6,10
Screw, 440x 1/2Fil 15
Stud 8,19

Insulator, Terminal Block
6,19

Screw, 440 x 5/32 Fil
14,15,16

Screw, 440 x 3/16 Hex 7
Stud 6,11,19

Screw, 6-40 x 3/8 Fil 5,
15,16

Nut, Speed 20

Block, Terminal 11
Insulator, Terminal Block
11

Block, Terminal 6,19
Nut, 6-40 Hex 6,11,15,19
Fuse, 10 Amp 11

Screw, 6-40 x 1/2 Hex 10
Washer, Flat 10,17
Screw, 6-40 x 7/16 Fil 15
Screw, 6-40 x 1/4 Hex 6,
811,19

Screw, 6-40 x 5/16 Hex S,
6,11,13,14,19

Screw, 6-40 x 3/8 Hex 6,
8,18

Screw, 4-40x 1/4 Fil 3,
13

Screw, 6-40 x 3/4 Fil 8,
18

Screw, 4-40 x 5/16 Fil
13,18

Screw, 4-40 x 3/8 Fil 6,
8,13,15

Screw, 4-40 x 7/16 Fil 2
Screw, 440 x 5/8 Fil 13
Screw, 6-40 x 3/16 Fil
15,18

Screw, 6-40 x 3/16 Hex 10
Screw, 10-31 x 3/8 Hex 9
Strap, Terminal 11 -

Page 23
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Part Description and

Number Page Number

151880 Nut, 440 Hex 13

151939  Grommet, Rubber 11,16

152441 Washer, Flat 8

153037 Spring 17

153103  Screw, 4-40 Self-Tapping
3

153537  Screw, 640 x 9/32 Hex 16

1583538  Screw, 6-40 x 7/16 Hex 19

154335  Screw, 640 x 9/32 Fil 20

155750 Sleeve, 3/32IDx 1/2"
Lg Insulating 16

155752  Sleeve, 5/641D x 1/2"
Lg Insulating 3

155754  Sleeve, 1/16 ID x 1/2”
Lg Insulating 15

155755  Sleeve, 11/64 1D x 5/8"
Lg Insulating 13

156230  Stud, Lifter Pivot 10

156450 Screw 2-56x1/2Fil 17

156536 Screw, 440x1/8Fi 7

156588 Ring, Retaining 18

156740 Screw, 6-40 x 7/32 Hex 18

156768 Screw, 832 x 9/32 Hex 6,
8

156831 Clamp 18

156901  Post, Eccentric 8,18

157215 Mount, Vibration 9

158588 Post 14

159610 Mount, Vibration 9

160362 Plug, Banana 13

160664 Pin, Roll 6

161552  Screw, 10-32Spl 9

161708 Latch, Magnetic 2,5

161711  Block, Guide 7

161716  Block, Support 7

162469  Washer, Spring 18

162725 Depressor, Chad 5

162809 Spring 8,18

165008 Turret, Terminal 15,16

165027 Network, Spark
Suppression 15

170863  Mount, Vibration 9

171319  Resistor, 50 Ohm 12

171501  Relay 13,15,16

171502 Relay 16

171507 Relay 16

171517  Cover, Dust 16

171518 Cover, Dust 16

171526  Resistor, 1,500 Ohm 12

171613 Diode 12

Page 24

NUMERICAL INDEX (continued)

Part
Number

171614
171615
171642
171644
171831
172715
172763

173715
173716

173%40
173941

173974
174001

174570
174578
174678
174795A
175060
176163
177520
177579
177611
178844
179495
181014
181301

181378
181392
181666
182510
182524
182530
182539

182540
182643

182644

Description and
Page Number

Diode 12

Diode 12

Fuse, SL-BL 1.6 Amp 12
Fuse, 1.5 Amp 12
Capacitor, 10 MFD 16
Screw, 10-24 Captive 2
Nut, Grip 2

Pin§

Connector, S0 Pt
Receptacle Type 13,15,16
Connector, 50 Pt
Receptacle Type 13,15,16
Terminal, Plug Type 3,13,
16

Terminal, Receptacle Type
13,15,16

Terminal, Plug Type 16
Terminal, Receptacle Type
16

Screw, 10-32 x 5/16 Hex
9,10,17

Connector, 3 Pt
Receptacle 11

Switch 17

Cable Assembly 17

Nut, Speed 3

Screw, 6-40 x 1/4 Fil 13
Plate, Name 3

Jumper, 18“ BL 6

Card, EC520 Circuit 15
Card, Circuit 16

Rectifier 13,16

Varistor 16

Screw, 10-24 x 1/2Hex 7
Grommet, Rubber 15
Sleeve, 15/64ID x 1" Lg
Insulating 8

Lug, Clamp Screw 18
Terminal, Tab Type 8
Ressitor, 680 Ohm 16
Card, Power 11,13
Button Assembly 3

Strip, Assembly Lamp 3
Connector, 15 Pt
Receptacle Type 13,15
Connector, 15 Pt Plug
Type 14,15

Terminal, Plug Type 13,
14,15

Terminal, Receptacle Type
15

Part
Number

182661
183111
186178
192007
192019
192081
192082
192168
192169
192207
192226

192781
193173
193942
193943
194540
194748
196930
196931
198019
198092
198650
198819
198821
199530

199532

199534
199540**
199541
199545
199549
199568

199569
199570

199571
199572
199573

199574
199575
199576
199577
199578
199580
199586

Description and
Page Number

Holder, Fuse 12

Label 15

Bearing, Ball 18
Terminal, Tab Type 6
Capacitor, 3 MFD 19
Ring 9

Bushing 9

Ring 9

Bushing 9

Pin, Roll 8

Bracket, Capacitor
Mounting 19

Screw, 6-40 Spl 5,20
Flasher 13

Fan Assembly 4

Cable Assembly 4
Socket, 8 Pt 13,16

Reel, Tape 6

Crille 4

Clip 4

Lamp, 6V 3

Fan 4

Key, Polarizing 15,16
Strip, Mounting 13,14
Strip, Top Mounting 13,14
Screw, 440 Shoulder 3,
15,16

Lock Assembly, Sliding 3,
16

Clamp, Cable 3,16
Module, Receiver 1,12,13,
Post, Sliding Lock 13,16
Strip, 2 Pt Terminal 13
Lamp, 48V 3

Bracket, Relay Mounting
13

Bracket 15

Generator Assembly,
Signal 15

Post 15

Plate, Mounting 15
Motor w/Capacitor, 117 V
AC Synchronous 15
Hub 15

Holder, Brush 15

Cover 15

Cover 15

Bushing, Snap 15

Disk, Coding 15
Terminal, Taper Pin 16



Part
Number

199587
199588
199589
199784

199788
199789
199790
199791
199793
199794
199795
199798
199799
199800
199804
199901
300646
300664
300716
300718
301596
302932
302979
302983
303039
303040

Description and
Page Number

Bracket, Top Relay 16
Bracket, Bottom Relay 16
Receptacle, Relay 16
Identifier Assembly,
Receiving Station 1,15
Modification Kit 1,16
Plate, Mounting 13
Plate, Mounting 15
Plate, Mounting 13
Plug Assembly 13
Cable Assembly 13
Cable Assembly 13
Lock Assembly, Sliding 15
Clamp, Cable 15
Frame 14

Bracket, Mounting 11
Reel, Tape 6

Boot, Rubber 19
Spring, Torsion 8,18
Pulley, V Belt 18
Driver, Roller 18
Latch, Door 17
Chute, Chad 7

Post 9

Bag, Chad 19

Spring, Latch 21
Window 21

NUMERICAL INDEX (Continued)

Part
Number

303041
303605
303675
303678
303730
307580
307841
308493
308495
308547
308548
308608**
308611
308612
308615**
309899

311158
312273
312727
312728
312733
312734
312735
312736
312740
312742

Description and
Page Number

Clamp 21

Card, Circuit 13
Card, Circuit 13
Card, Circuit 13
Card, Circuit 13
Shell 13

Plate, Name 3
Switch, Pushbutton 3
Lens, White 3

Relay 16

Relay 13

Cover 21

Latch, Left 21
Latch, Right 21
Cover Assembly 1,21
Network, Spark
Suppression 6,13
Chute, Chad 7
Resistor 12

Motor 18

Tube, Chad 19
Jumper, 3 1/2" Biue 6
Jumper, 3 1/2” Red 6
Cable w/Terminals 6
Pulley 18

Spacer 18

Belt, V 18

8-49
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Part
Number

312743
312814

315771
315788
315793
320297

320410

320416
320418

320420
320429
323927
323931
323937
325972
325979
329830
330563
333431
333432
333433
333434
333514
334024

Description and
Page Number

Bracket, Bearing 18
Connector, Receptacle
Type 13

Plate, Diode 13
Rectifier 13,20

Belt, V 18

Modification Kit 1,6,16,
18,19

Terminal, Spade Type 3,6,
11,13,16,17

Terminal, Ring Type 13
Terminal, Ring Type 6,8,
13

Terminal, Ring Type 13
Bracket, Retaining 20
Capacitor 12

Clip, Spring 6

Resistor, 240 Ohm 12
Insulator 11

Shield, End 18

Latch, Left Spring 21
Shield 12

Bracket 17

Plate, Nut 17

Cam 17

Switch w/Terminals 17
Sleeve, Fan 8

Switch Assembly 17

**Refer to page 1 for fini~h suffix
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TELETYPE CORPORATION SECTION 592-812-800TC
Skokie, lllinois, U.S.A Issue 1, June, 1967

“TELESPEED”* TAPE RECEIVER CABINET (AC) AND MODULES

TYPE 4
PARTS
FIGURE CONTENTS PAGE
1 Cabinet 2
2  Cabinet (Continued) 3
3 Front Panel 4
4 Inner Frame and Channels 5
5 Tape Back-Up and Tape Winder Motors 6
6 Punch Mounting Parts 7
Tape Container 8
8 Chad and Tape Puller Mechanism 9
9 Chad and Tape Puller Mechanism (Continued) 10
10 Fan 11
11 302748 Wiring Field Assembly 12
12 308463 Station Control Assembly 13
13 302762 Receiver Control Module (HSEDC) 14
14  308502* High Speed Receiver Distributor and Punch Driver Module 15
15  308480** Power Supply (Part of 308502** Module) 16
16 302720 Multi-Voltage Power Supply (Port of 308502** Module) 17
17 302762 and 308502** Positioning Reference Charts 18
Numerical Index 19
Multi-
Color code Color_(Smooth). Suffix
MA Light Beige HC
Fawn HG
MB Light Gray HB
Beige HE
MC Light Gray HB
Moss’ Green HD

The double asterisk (**) denotes o
painted part. Suffix to be applied
following the part number.

*Trademark of Teletype Corporation.

© 1967 by Teletype Corporation
All rights resewed.
Printed in U. S. A. Page 1
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14978590~

161708 |
/ —125802 |

@/@ .ﬁ:;iz;:

-

e
02814

-

302312--—/

Page 2

302849
302848 |

\ : ﬂ )
Eg \76“\_’1291

(3. O—3i5675
1

]/ 180569
\ N

\_”70 **Refer to poge 1 for finish suffix

FIGURE 1. CABINET



302816**

107364

302823 (Bell)
302822 (Teletype)
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308454
&
3284 -
‘ ! 4
. .‘\ ~ iaciie 0N
»® “upptie0 N- ag ;

' /—_ - 308494

.9

o m °

@ '?I‘rn" R
S S Tmse

N\

Ny B . 15t 22
w ‘308491 oo \lgrv;e

\ g P 103175 o 10216~
\ 0"\ 392805 e
\ \'-Josuo Reu) -3

SN 1308499 retiow)

3Zols oem
031 e ,%\J

; A — 128913

P 4 T — 110191

202794 ’ /
151685 . - 302795 - — 402t

3640 \ 121244

2034 -
199549 © 182524
. 182584
182530~ &
\
— 174678 .

104215 —

*#Refer 10 Page 1 tor tinish sutfix

CABINET (Continued)
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147557—//
LN
I/

-

R -

w7e |
B
149962 {
““‘3'\\/ 147753 L.
™~ 7ansd
PN 147760 173116~ /
1017

Page 4

FIGURE 3.

29
Oog— 151631

161708
171544 .
\\

1

w0

@)
‘V*‘Qmsu
\2\9:

11517

/’/

_-302842=*
(Ref. 303030)~

FRONT PANEL

©303043** Cover Assembly

*eRefer to Poge | for Finish Suffix
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TS~151415

151416
150966

124811
3646.
5
%718~ o

-

2191 V— o0,
[ 3508 S—161716
112626
o 269
.
~ %8 , 153442
12626~ oo
3438

' ;//[-1617;%Z

15096~
107116 ’-lzms \éo

O
] ll96531 20— 151632 15105~ - w

tT—29 A\

BT - 151415 _‘ \151631
3 ¢ 7002 1m0z

147559 -~ 149971 — ,02 1761637 "\S 219

‘ 149964~ — N usera —{isie2e

’ s 3N T ~ s2uri—
W"g, v Naior -

9964

FIGURE 4. INNER FRAME AND CHANNELS
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15163
7002 gﬂ
29 g
o
151686 — . © 302855 <
M\ T~
@ 160664~ b 0‘ Or4e12
O 147556 0146355 .

199901
— Ref. 302843)

149916 —

320394 —

3646 -\ o — 151686 >

320395\ p . z E 2640 -
\ a' "

/ " Ni2626— . -
a;’ \458157 S

T ~
46— - - 9@ /320398 145903 "~ ~-, 195795

194937\”0 . \320393 g

128357 @ L302745—‘.. ‘
320399 -
320397

19653 - &

.

©147355 Hub Assembly

FIGURE 5. TAPE BACK-UP AND TAPE WINDER MOTORS
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149758 2669
":::::;; |7397N =
149759

149914

FIGURE 6. PUNCH MOUNTING PARTS
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Page 8

119651

147975 .'

2191

B e

FIGURE 7.

-
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-
~-

»
morr” “

S

140742 / /

147588 /

R
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g
i 2]

-
'

i
[
1

147979

TAPE CONTAINER
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151632

=~ : k~|47a‘;l;7‘4;" ‘ \“‘0‘43;9 \/
«’ %clb \/

™ noize  J~1s1e8s
91517 23640
/ 105400  T~125011

@ 147898
156588 @ -® 0 ®

90790

2|9| 2191 /
156740
P<0 " 3598

v /

K 151692
119653

147586

300716
149749 312742—_|

FIGURE 8. CHAD AND TAPE PULLER MECHANISM
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(Rek. |47eos)

FIGURE 9. CHAD AND TAPE PULLER MECHANISM (Continued)
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—
TT193943

RIS
n‘:‘"’:n::b‘:p

==
N\ ?;‘:"R\ %55\
NaESSs

**Refer to Page 1 for Finish Suffix

FIGURE 10. FAN
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: 148444 (50 Pt.)
145915 (25 Pt.) 15r7

173578 (50 Pt.)
145914 (25 Pr.)

181244
7 »
L] 3 21 -
3 2 2
33 3 ‘,’é 23nn> /’/
3 % 3 2 3337 - 146718
gg,"g 2 2 3’ 3
- 2 3 3 3 2
® ° S IO SR S S
® 39353233 2 3 3
@ B N B
34q.2333 3 302763
» % ° "6:,,2‘; § 3 /
» 994, 232
)
2o @ °Q 333 151630
e O
®
*, 2
9
174750
107116

6 174738 (21/32 Long)
174739 (17/32 Long)

//\174743
Supplied w/174721,

@ 174722, ond 174723 w )

- R 8
- [

Insulating Slesves & e X" Dim. '
See Cl -2
% o Clomp Chort 193311 (30 Contact)
Part No. | 1.D, [Lengthy 193312 (80 Contact) o @— 3606
55750 | 3/32 172" 308475 (50 Contact) oot
155751 tV/8 |1~ Clomp Chort
155752 | 5/64] \/2* Part No. |"X" Dim. / 174721 (30 Contocs)
153759 | 1/8 | V/Z° 302629 1 38" 174722 (50 Contact)
155754 1 1/16 ] V2 302830 V" 174723 (80 Contoct)
155755 |11/64] 5/8* 302831 9/16" 174786

FIGURE 11. 302748 WIRING FIELD ASSEMBLY
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Poom

FIGURE 12. 308463 STATION CONTROL ASSEMBLY
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302764 8 Lomps
302765 6 Lomps
302766 10 Lomps
320767 8 Lomp:

T 300141

Common To All
Indicator Assemblies

T~ 118165

Common To All
Indicator Assemblies

Supplied
w/118589

o
@f) ~219
o 3646
G§"ﬁ"’\f\ 9‘_9
® Sl Supplied
o 0 MBS ol LAmzs |
o C 3 o ’
o C 3 [
o 2l S
oOC 300 7 /
DOC :no J| 9313—6/.«
[ :DO F’ .
Supplied 2191 ol
w/3138\ O \ﬁ' 125390
l O %1-74795;4':\302734
@ Q‘” -
~. . v N\ R
’|" -9 145794 5 Wafer 32'\‘~~
[ ‘_QD O D Ds 302832 3 Wafer | }]91
\/N’r.\ Fuse Chart 0.-'\\ -
146732 ) 115358 (1 AMP)

138538 (2 AMP)
~N17479%N 171593 (1/2 AMP) ® Port of 302827
FIGURE 13. 302762

Page 14

4 151631

148440 ——

306460\

me/00©\
2191”7 / =~
7002

@302826—

_
A&
o

N
D)

B

OONOOO:

¢
(See Fuse Chart) 1

®174750

O

@150711
@151631

304916~ /@T

® 302750

/ 104889

® 174739

7

4

OO0
\,

¢

h

® 174743

4

& o

L= s

C' ! -'
Supplied  Cord |

w/177620

For Part Numbers and Positioning of Circuit Cards
and other Components see Page 18 (7064WD)

RECEIVER CONTROL MODULE (HSEDC)
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121266
\
137551
\ @.
1 -
&~
\ W T
o3 146732 % T
P Wi
H— 121 i
n . \]iOl"il E ' i ;_'
° i P4
le -ufaos i i
; ! ] I
R N
i Ry
] ’ [
—308458°* e i

, < ’
."
\
\
\
\

2191
o (Circuit Cards)
I =~ / e
- (-
P At P ‘0~$,‘- (31893 i :
ﬁ/ % 3398, € &
% \ !
" Oc 2191.
w}“c ®- @u ~ 151630 300
g‘f ié”“w.s - ' < /15188 . '
¢ 2 \ 0@ — 307649 T(C ®._ 7/ \
€ ¢ 104889 L gy T
1Y e " ST
H] in |
=T |0 S
E @ 174739 0@ :
T ~= |0 - Q
®302750/ \ovaras ¢ 5
Co ‘.~Q, 3 .. yle4es o 312455—
3 8 ;
® 174750 . /174739 [~ 148841 '@
308534~ fj¢ > 3D ®
®30275 * Y Q
® Port of 308473 50 Contacts . AD174743 ﬂ D ‘Q
®Port of 302751 86 Cantacts g E \ . .
For Part Numbers and Positioning of Circuit Cards _‘_;)47@:74-59 KJ} 148843 -.u

and other Components See Page 18 (7413WD)

FIGURE 14.

*%Refer to Poge 1 for Finish Suffix

308502** HIGH SPEED RECEIVER DISTRIBUTOR ANDPUNCH DRIVER MODULE
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148856 171319

R

17176 (.5A)
129920 (5A)
143306 (1A)
171642 (1.6A)
171644 (1.5A)

**Refer to Page 1 for Finish Suffix

FIGURE 15. 308480** POWER SUPPLY (PART OF 308502** RECEIVER MODULE)
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151626
110949
N\

149057

302724
® Port of 149051
@ Part of 149052

**Rsfer to Page | for Finish Suffix

FIGURE 16. 302720 MULTI-VOLTAGE POWER SUPPLY (PART OF 308502** MODULE)
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MODULZ 302762
POSITION ON 8RACKEY
1 2 3 4 5 6 7 8 9 10 1] 12 13 14
172356 | 172356 | 177516 | 172357 | 177589] 172383 | 177516 | 172352 172357 [ 172457 172383172356

303603 | 303640 303606 ] 303606

172353 | 172353 | 172327172327 | 1723271 172353 | 172353 | 172327 [ 172320 [172320] 172527 | 172320
177503 | 177589 | 177584 [ 177581 | 172441 177504 | 177504 | 172457 | 177503 [ 172356 | 172348 | 172426
172428 | 172441

OU&QN-;

302762 (Continued)

POSITION ON BRACKET
Row [ 15 16 17 18 19 20 21 2 23 24 25 2 27 28
1 |172356] 172356 [ 172383 | 172357 [ 172357 172382] 172382] 177597 | 1724¢8] 172382 302751
2 | .93601 303635 | 303679 303609 303606 303641 302827
3
4 [177546 | 177546 [ 177503 [ 177502 ] 177502] 177503 [ 177502 177504 | 177504 [177504 | 172383 [ 177504 | 177504 1149186
5
6
MODULE 308502+*
POSITION ON BRACKET
Row | 1 2 3 4 5 6 7 3 9 10 1 12 13 14
1 155023 [ 303101303119 ] 172364 ] 172406 177516 | 172428
2 303693 | 303684 | 303671 303671 | 303671 303671 | 303606 303675 | 303672 303672 | 303672
3 1
3 i 1 I | i
308502** (Continued)
POSITION ON BRACKET
Row | 15 16 17 18 19 20 21 2 23 24 25 26 27 28
1 T 304916 308473 302751
2 |303672] 303672 | 303672 [ 303672 | 303672 |303672 148840
3 ;
4 |
5 _ |

**Refer to Page 1 for Finish Suffix

FIGURE 17. 302762 AND 308502** POSITIONING REFERENCE CHARTS
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Part
Number

1064
170
1219
1264
1268
129
1293
2034
291

2669

3438
3598

3599
3606

3640
3646

5599
6344
6345
7002

7664
8330
35551
44048
45815
58221
70314
76059
76461
80342
82474
82702
82787
82832
82833
86959
90790
Ns517
91683
91684
92854
93136
93582
93984
98718
99082
103779
104215
104216
104807
104889
105400
107116

107364
110126
110191
110743
110949

Description and
Page Number

Screw, 10-32 x 1°2Rd 13
Screw, 6-32 x 5/16 Flat 2
Screw, 8-32 x5 16 Fil 4
Screw, 10-32 x 1/2 Flat 5§
Screw, 6-40 x 5 16 Flat 8
Screw, 6-32 x 3/4 Flar 2
Screw, 4-40 x 178 Fil 15
Washer, Flat 3

Washer, Lock 2't0 6, 810 15,
17

Washer, Lock 5, 7, 8, 9, 13,
17

Washer, Flat 2,5, 9

Nut, 6-40 Hex 3, 4, 5, 8, 9,
n,1s

Nut, 4-40 Hex 14

Nut, 6-40 Hex 4, 5, 8, 12,
14, 15

Washer, Lock 3, 6, 9, 13, 14,
15,17

Washer, Lock 2, 4,5, 6, 9,
14

Nut, 8-32Hex 4, 6, 9
Screw, 6-32 x 11/32 Hex 12
Nut, 6-32 Hex 2

Viasher, Flat 4, 5, 6,

8t 12, 14, 15

Pin, Rolt 2

Washer, Flat 17

Screw, 10-32 x 378 Flat §
Washer, Flat 6, 9

Washer, Lock 6

Screw, 6-32 x 1'4 Fil 17
Washer, Flat 4

Washer, Flat 10

Wasner, Flar 15

Screw, 6-40 x 23/64 Hex 12
Terminal 5, 12

Screw, 6-40 x 9732 Flat 1!
Spring 9

Washer, Lock 5

Washer, Flat 7

Bushing, Insulating 14
Washer, Fiat 9

Screw, 8-32 x 3/4Rd 9
Nut, 15732-32 Hex 13, 15
Nut, 15/32-32 Ring 13
Connector, 2 Pt Plug 11
Switch, DP~DT Toggle 13, 14
Washer, Flat 13

Washer, Lock 17

Washer, Flat 5

Screw, 8-32 x 1116 Hex 4
Washer, Flat 7

Resistor, 620 Ohm 3
Resistor, 820 Ohm 3
Washer, Flat 17

Screw, 4-40 x 7- 16 Flot 14, 15
Bearing, Ball 9

Washer, Lock 3, 5,8, 12, 15,
17

Screw, 6-32 x 3/8 Fil 3
Washer, Lock 9

Washer, Lock 3, 15

Washer, Lock 2, 14
Terminal 17

Part
Number

ninwz

112626
114478
115358
117176
118165
118187
118214
118589
118591
119637+
119648
119651
119653
119654
121244
121245
121249
123769
124611
125011
12539C
125302
126357
123512
129441
129920
131098
138538
139564
143306
145794
145903
145913

145914
145915
145982
146355
1456518
146542
146543
146612
146633
146637
146718
146732
147553
147554
147555
147556
147557
147559
147564
147566
147586
147588
147753
147754
147755
147760
147761
147762
147763
147765

NUMERICAL INDEX

Description and
Page Number

Screw, 6-40 x 5 16 Fit 4, 5, 8,

10, 12,17

Nut, 10-32Hex 5,6, 7, 9
Nut, 15 32-32 Hex 15
Fuse, ! Amp

Fuse, SL-BL .5 Amp 16
Resistor., 4.71,000 O-m 14
Resistor, 27,000 O'm 17
Resistor, 27 Onm 13
Switch, Black Pusibutton 14
Socker, Tube 13

Button, Plug 2

Ring, Retgining 4

Ring, Reroining 4, 8

Ring, Retaining 5, 6, 9
Ring, Retaining 9

Clamp, 1 4 ID Cable 3
Clamp, 5 16 ID Cable 3, 8, 9
Clomp, 5 8 ID Cabie 10
Fan, Motor ¥

Screw, £-32 3 8 Hea 2, °
Waster, Flar >

Washer, Flar 14

\Washer, Flo* 2
Ring, Rerairing &
Screw, 8-22
Block, Terminct 15

Fuse, SL-BL © Amp &
Terminal 12

Fuse, SL-BL 2 Amp 14
Net, 3 B-32 Hex i3

Fuse, SL-BL ¥ Amp 16
Switcn, Rotarv 14

Mount, Vibration 6, ¥
Connecor, 25 Pt Recepracie
Type 12,13

Connector, 25 P+ Plug Type 12
Clamp, Cable 12

Detenr, Tape Reel 6
Plunger 6

Rolter, Spring 4

Postr Assembiy 13

Screw Assembly 12

Spring, Compression 6

Bag, Chad 10

Clip, Spring 10

Bushing, Snop 12

Knob, Pointer 14, 15
Bracket, Guide 4

Post, Tape Guide 4

Hub Assembly &

Huk 6

Post, Tope Guide 4

Spring 5

Bushing 4

Decalcomania 8

Lever w Hub 9

Sleeve 8

Spring, Torsion 4

Post, Spring 35

Arm, Tape Sensing 4

Lotcn w Post 4

Anchor, Spring 4

Shafr 4

Bracker 4

Boil w Lever 4

Tet Tappl g 3

Part
Number

147824
147861
147895
147897
147898
147699
14 901
147902
147903
147 %y
147572
1477
147973
147974
147975
147,976
147677
147978
147979
148322
1483635
148405
148406
148440

148444
148455

148466
148596
146843
148841
148543
148853
148854
1488355
148856
14865,
14885¢
148859
143860
148561
149051
149052
149053
149054
149057
149061
149186
149736
149739
149748
149749
149756
149757
149758
149759
149763
149768
149773
147774
144775

149778
149785
149912

149913

8-69
ISS 1, SECTION 592-812-800TC

Description and
page number

Shield. Fon 6

Sleeve §

Bracket w Plate 9, 10
Pulley ¥

Pulley 9

Shgér <

Casing w Cricre, Fan Wheel 1J
Clamp w Cosker 10

Bracher. Moot Maunting 9
Caor, Plastic 8

Contaoiner, Unicenal Tape &
Cover, Rear Tape 8

Pivot w Post, Sliding 8
Bracket w Fost, Pivor B
Bracket, Hinge 8

Seting, Torsion 8

Arm, Low Tope §
Decalcomanio 8
Dececlcumania 8

Switch, Xortar, 15

Hondle 14, 15

Brocket 15

Brocker 14, 13

Connectar, 36 Pt Cuvvir Card
J13, 14,15

Clamp, Cable 12
Connecror, 12 Pt Cucult Cad
18, 15

Fuse, 4 Amp 14

Fuse, SL-BL 25 Amp ¢
Resistor, 5 Onm 18

Bar, Mounting 15

Rectitiec 15, 17

Copacitor, 36,00 MFD 16
Capacitor, 3,750 MFD 1o
Capac tor, 5 MFD 16
Resistor, 30 O'hvm 16
Resistor, 20 O'm 16
Capac:ts.. 10,00 MF- 16
Diode 16

Diode 18

Transto.mer 16

Rectifier Assembly 17
Rectitier Assemul, 17

Plate. Rectitier 1

insulator 17

Screw, Nyvlon 4-40 x 1 2 Flor 17

Rectifier 17

Board, Y8156 Terminal 18
Lever ¥

Lever 9

Post 9

Roller, Tape Feed 9

Roil, Lett Mounting

Rail, Rigit Mounting
Bracket

Post

Post =

Pin, Hinge 2

Screw, 10-32 Siouldes
Charmnel . Letr 5
Crannel, Rignt 5

Screw, | 4-32 Stoulder T
Catinet 2
B8iacker, Left
Brokcer, Rigr 7

*Reter 1o Page | tor Finush Sobtix
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8-70

SECTION 592-812-800TC

Parr
Number

149914
149915
149916
149959
149962
149964
149971
149974
150687
150711
150966

150982
151246
151335
151346
151415
151416
151418
151442
151610
151618
151626
151630

151631

151632
151642
151657
151659
151685
151686

151487
151688
151692
151722
151723
151827
152893
153037
153103
153442
153538
155023
155750

155751
155752
155753
155754
155755

156588
156740
156768
156831
156901
157215
159610
160664
161552

Page 20

Description and
Page Number

Plate, Vibration Dompener 7
Plote, Support- 7

Bracket, Motor Mounting 6
Post, Tope Guide 4

Post, Tape Guide 4

Bracket 5

Boil 5§

Switch, Mercury 5, 8

Stud 10

Washer, Flat 14

Insulator, Terminal 5, 10, 12,
17

Screw, 4-40 x 7/16 Fil 17
Washer, Flot 15

Stud 5, 10, 12,17

Screw, 6-40 x 3/8 Fil 4
Block, Terminal 5, 10, 12, 17
Nut, 6-40 Hex 5, 10, 12, 17
Fuse, 10 Amp 13

Screw, 6-40 x 1/2 Hex 15
Wosher, Flot 8

Screw, 6-40 x 7/16 Fil 13
Terminal 5, 17

Screw, 6-40 x 1/4 Hex 5, 6
10, 12, 15

Screw, 6-40 x 5/16 Hex 3, 4,
5,10, 14, 15

Screw, 6-40 x 3/8 Hex 5, 9
Screw, 6-40 x 3/4 Fil 9
Screw, 6-40 x 1/4 Fil 12, 17
Screw, 6-40 x 1/2 Fil 11
Screw, 4-40 x 5/16 Fil 3, 9
Screw, 4-40 x 3/8 Fil 6, 14,
15

Screw, 4-40 x 7/16 Fil 2
Screw, 4-40 x 5/8 Fil 14, 15
Screw, 6-40 x 3/16 Fil 9
Screw, 6-40 x 3/16 Hex 3
Screw, 10-32 x 3/8 Hex 7
Strop, Terminal 5, 12
Screw, 4-40 x 1/4 Hex 15, 17
Spring 8

Screw, 4-40 Self-Tapping 3
Screw, 10-32 x 1/2 Hex 5
Screw, 6-40 x 7/16 Hex 10
Switch, DP-DT Toggle 15, 18
Sleeve, 3/321D x 1/2" Lg
Insulating 12

Sleeve, 1/8 ID x 1" Lg
Insulating 12

Sleeve, 5764 1D x 1/2" Lg
Insulating 3, 12, 13

Sleeve, 1/8 1D x 1/2" Lg
Insulating 12

Sleeve, 1716 ID x 172" Lg
insulating 12

Sleeve, 11/64 1D x 5/8" Lg
Insulating 3, 12, 13

Ring, Retaining 9

Screw, 6-40 x 7/32 Hex 9
Screw, 8-32 x 9/32 Hex 6
Clomp 9

Post, Eccentric 9

Mount, Vibration 7

Mount, Vibration 7

Pin, Roll 6

Screw, 10-32Spl 7

NUMERICAL INDEX (Continued)

Part
Number

161708
161711
161716
162725
162809
165027
165116
170863
171319
171501
171507
171523
171526
171544
171568
171593
171614
171615
171642
171644
172320
172327
172348
172352
172353
172356
172357
172364
172382
172383
172406
172426
172428
172441
172457
172468
172715
172763
173116
173578

173579

173715
173716
173974

174001
174678
174721
174722
174723
174738
174739
174743
174750

174785
174786
174795N
174796N
176163
177501
177502
177503
177504
177516

Description and
Page Number

Latch, Magnetic 2, 4

Block, Guide 5

Block, Support 5

Depressor, Chod 4

Spring 9

Network, Spark Suppression 5
Terminol 3

Mount, Vibration 7

Resistor, 50 Ohm 16

Relay 13

Relay 13

Resistor, 500 Ohm 13
Resistor, 1,500 Ohm 16
Handle, 2-3/4" Lg 4

Socket, 11 Pt 13

Fuse, .5 Amp 11,14

Diode 16

Diode 16

Fuse, SL-BL 1.6 Amp 16
Fuse, 1.5 Amp 16

Card, EC320 Circuit 18
Cord, £C327 Circuit 18
Card, EC348 Circuit 18
Cord, EC352 Circuit 18
Cord, EC353 Circuit 18
Card, EC356 Circuit 18
Card, EC357 Circuit 18
Cord, EC364 Circuit 18
Card, EC382 Circuit 18
Cord, EC383 Circuit 18
Card, EC406 Circuit 18
Cord, EC426 Circuit 18
Card, EC428 Circuit 18
Card, EC441 Circuit 18
Cord, EC457 Circvit 18
Cord, EC468 Circuit 18
Screw, 10-24 Captive 2
Nut, Grip 2

Pin 4

Connector, 50 Pt Receptacle
Type 12, 13

Connector, 50 Pt Plug Type

12

Terminal, Plug Type 12
Terminol, Receptacle Type 12
Screw, 10-32 x 5/16 Hex 7,
8, 13

Connector, 3 Pt Receptacle 12
Nut, Speed 3

Connector, 30 Pt Plug Type 12
Connector, 50 Pt Plug Type 12
Connector, 80 Pt Plug Type 12
Insulator, White 12
Insulator, White 12, 14, 15
Terminal, Plug Type 12, 14, 15
Key Assembly, Locating 12,
14, 15

Terminal, Plug Type 12
Terminal, Plug Type 12
Screw, 6-40 x 1 ‘4 Fil 14, 15
Screw, 2-56 x 564 Fil 14, 15
Jumper, 18" Block 5

Card, EC50] Circuit 18
Card, EC502 Circuit 18
Card, EC503 Circuit 18
Cord, EC504 Circuit 18
Cord, EC516 Circuit 18

Part
Number

177546
177581
177584
177589
177597
177611
177620
177664
180569
181244

181814
182523
182524
182530
182584
182684
192007
192013
192014

192019
192081
192082
192168
192169
192176
192177
192226
192781
193179
193193
193206
193311
193312
193315
193943
194987
195795
196930
196931
198092
199322

199549
199901

300141

300340
300646
300656
300664
300716
300718
30159
302720
302721
302722
302723
302724
302726
302727
302733
302734
302745
302748
302750

Description and
Page Number

Cord, EC546 Circuit 18
Cord, EC581 Circuit 18
Card, EC584 Circuit 18
Cord, EC589 Circuit 18
Card, EC597 Circuit 18
Rectifier 13 )

Holder, Fuse 13, 14
Diode 16

Spring, Compression 2
Screw w/Lockwasher, 6-40 x
7/16 Hex 12

Capacitor, 250 MFD 17
Clamp, 1-3/8" ID Mounting 17
Button Assembly 3

Strip Assembly, Lamp 3
Key Assembly 3 .
Strap 3

Terminal, Tab Type 17
Connector, 50 Pt Plug Type 12
C tor, 50 Pt Receptacl
Type 12

Capacitor, 3 MFD 10

Ring 7

Bushing 7

Ring 7

Bushing 7

Terminal, Plug Type 12
Terminol, Receptacle Type 12
Bracket, Capocitor Mounting 10
Screw, 5-40 Sp! 4

Lomp, 28V 3

frame 14

Spocer 14, 15

Connector Assembly 12
Connector Assembly 12
Bracket, Connector 12
Cable Assembly 11

Screw, 8-32 x 3/8 Hex 6
Pulley, 16T &

Grille 11

Clip N

Fon 11

C or, 6 Pt Receptacl
Type 13

Lomp, 48V 3

Reel, Tope 6

Triode, Indicating 14
Bushing 13

Boot, Rubber 10
Transformer 5

Spring, Torsion 9

Pulley, V Belt 9

Driver, Roller 9

Latch, Door 8

Power Supply 1, 17
Tronsformer 17

Copocitor, 2,500 MFD 17
Copacitor, 17,000 MFD 17
Clamp, Capocitor 17
Resistor, 7.5 Ohm 17
Resistor, 7.5-70 Ohm 17
Diode 17

Plote, Front 14

Stud 6

Field Assembly, Wiring 1, 12
Plate, Connector 14, 15




Par,
Number

302751

302752
302755
302756
302757
302762
302763
302764
302765
302766
302767
302776
302778
30279
302794
302795
302805

Description and
Page Number

Plate Assembly, 80 Pt Connect

14, 15, 18

Chassis, Power Supply 17
Clomp, Capacitor 17
Plate, Inslator 17
Post 17

Module 1, 14, 18
Plote Assembly, Connector 12
indicator Assembly 14
Indicator Assembly 14
Indicator Assambly 14
Indicator Assembly 14
Plate, ldentification 15
Plate, identification 14
Screw, 4-40 Shoulder 3
Holder, Plaatic 3

Label 3

Plate, Switch 3

Pans!, Control 3
Panel, Cover 3

Door, Front 2

Panel, Rear 2

Strip, Rubber 3

Rack, Mounting 3
Retainer 3

Panel 3

Tray 2

Plate, Nome 3

Plate, Nome 3

Plate 14

Plate Assembly 14, 18
Clamp, Cable 12
Clomp, Cable 12
Clamp, Cable 12
Switch, Rotary 14
Bracket 14

Panel, Front 4

Frome, Inner 5, 6,7, 8
Bracket, Right 2
Bracket, Left 2

Brocket 2

Post 2

Shield, Fon 6

NUMERICAL INDEX (Continued)

Part
Number

302856
303030
303031
303036
303039
303040
303041
303042**
mmc .
303101
303119
303601
303603
303606
303609
303635
303640
303641
303671
303672
303675
303679
303684
303693
303495
303696
304153
304915
304916
306087
307649

308458**
308459

308462
308471
308472
308473

308475

Description and
Page Number

Bracket 5

Lever w/Shaft 4, 5
Guord, Fon 11

Plate w/Post 4

Spring, Latch 4
Window 4

Clomp 4

Cover 4

Cover Assembly 4
Cord, EC101 Circuit 18
Card, EC119 Circuit 18
Cord, EC60! Circuit 18
Card, EC603 Cireuit 18
Card, EC606 Circuit 18
Cord, EC609 Circuit 18
Cord, EC635 Circuit 18
Cord, EC640 Circuit 18
Cord, EC641 Circuit 18
Cord, EC671 Circuit 18
Card, £C672 Circuit 18
Coard, EC675 Circuit 18
Cord, EC679 Circuit 18
Card, EC684 Circuit 18
Cord, EC693 Circuit 18
Cord, EC695 Circuit 13
Cord, EC696 Circuit 13
Jumper, 6" Black 5
Connector, 2 Pt Receptacle 12

Connector, 2 Pt Plug 14, 15, 18

Jumper 13

Resistor, 5 Ohm 15
Relay 13

Plate, Front 15
Bracket, Mounting 15
Cover 12, 14, 15
Cord, 144" Power 13

Control Assembly, Station 1, 13

Chassis 13

Insulator 13

Board, Terminal 17
Plate Assembly, 50 Pt
Connector 15, 18
Connector Assembly 12

Part
Number

308478
308480**
308484
308487
308491
308494
308495
308496
308499
308502+ *
308531
308532
308534
308543
308544
309370
309373
309899
312455
312727

312735
312736
312740
312742
312743
315675
315793
320393
320394
320395
320396
320397
320398
320399
321083

326744
326797

8-71

ISS 1, SECTION 592-812-800TC

Description and
Page Number

Cord, Power 12

Power Supply 1, 16
Switch, Rotary 15

Plate, Mounting 15
Switch, Pushbutton 3
Switch, Pushbutton 3
Lens, White 3

Lens, Red 3

Lens, Yellow 3

Module 1, 15, 16, 17, 18
Strip, Identification 13
Strip, Identification 13
Bracket 15

Bracket 3

Insulator 3

Button 4

Spring, Torsion 4
Network, Spark Suppression 5
Plate, Diode 15

Motor, 115V 60 50 Cycle,
1500 1200 RPM Induction 9
Cable w Terminals 5
Pulley 9

Spacer 9

Belt, V 9

Bracket, Bearing 9
Collar 2

Belt, V 9

Post 6

Plate, Pivot 6

Post, Spring 6

Arm, Pivot 6

Motor 6

Spring, Tonion 6
Sprocket, Timing 6
Motor, 115V 90 107 RPM
Gear Reducer 6

Fon, Motor 6

Fan, Motor 6

*®Refer to Page | for Finish Suffix
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8-73
SECTION 592-830-800TC.
Issue 1, June, 1967

TELETYPE CORPORATION
Skokie, lllinois, U. S. A.

HIGH SPEED TAPE RECEIVER CABINETS (AC) AND MODULES

PARTS
FIGURE CONTENTS PAGE FIGURE CONTENTS PAGE
1 cabinet And Components 2 10 147848 (60 HZ) And 147849 (50 HZ)
2 Cabinet And Components Power Supply (Port Of 147830%*,
(Continued) 3 147831* And 323930 Punch
3 Front Panel 4 Driver Assemblies See Figure 13) 1
4 147833 Electrical Service Panel 5 11 147850 (60 HZ) 147851* (50 HZ)
5 Inner Frame And Tape Winder 6 Power Supply (Port of 147840*
6 Chad And Tape Puller Mechanism 7 147641**, And 323940 Punch
7 Chad And Tape Puller Mechanism Driver Assemblies See Figure 13) 12
(Continued) 8 12 Frame Assembly 12
8 Punch Mounting Parts 9 13 Punch Driver Assemblies 13
9 Tape Container 10 14 312731** Tape Transport Adaptor Assembly 14
15 Cable Components 15
16 Punch Cover 15
PAINT FINISH COLOR CODE CHART
(for parts and assemblies requiring a paint finish)
Finish Suffixes Finish Suffixes
Color Wrinkle | Smooth Tex'uredl Smooth Color Wrinkle | Smooth [Textured]| Smooth
Finish Finish | Vinyl | Vinyl Finish Finish Vinyl | Vinyl *
Beige ET : Gray, Federal Bv GG
Beige, Light EL HC Gray, Green AB (40) | BK GA (45)
Beige, Rose ER Gray, Light EJ HB (68)
Block AA (37) Gray, Covert HE
Block, High Gloss BA (34) Gray, Olive EW Gt HF (46)
. Black, Semi Gloss: BB Gray, Maritime
Blue, Aqua EX " Deck Al 8)
Blue, Brussels Light EC Gray, Oxford EP
Blue, Medium £S Green, Gray AB (40) | BK GA (45)
Brown, Dark AD (38) Green, Moss EN HD
Brown, Light AC (39) | tvory EM
Fawn HG Pink, Rose EU
Gray, Beige GC Turquoise EV
Gray, Charcoal |AL BZ GF HA White EH
Gray, Dark GB Yellow, Pastel EG
The double asterisk (**) denotes o painted part. Suffix to be opplied following the part number.
Number in parentheses indicates Bell System code.

NOTE: MULTI-COLOR APPARATUS COLOR CODES
When ordering parts from this section MA M8 MC MH
prefix each number with the letters TP HGlHC HE l HB | HD l ne | 8) ] EJ

© 1965 and 1967 by Teletype Corporation.

AN rights reserved.
Printed in U.S. A, Page 1
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315790 (60 HZ)
315791 {50 H2)
3|577<
151630
l \
® "“w\/ 29 ?
@19399%4 @ 155753 7002:‘
< 03004{4 \9 ? _A15794ve
/ 193943 315781 \
W‘\ 29 ‘©£ 0 D
G \G’l ] i Q @
151637 —__ .- 1 -~
I”l”\zq /]47gzo © . -
M\ g "’
o/ o°
Suppliod with \
308494 | 2.
170
\

302815
149740**
o /&n/
161708 125802
\ \ 151‘687
I
o 110743
119636°*
‘ ('
145904,
N . . **Refer to page 1 for finish suffix
Il7o\gr O Part of 147866 Cable Assembly
"70/& @Part of 193943 Cable Assembly

FIGURE 1. CABINET AND COMPONENTS

Page 2
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@ 155753

©

125011

“asee

@ 110743
I

**Refer to poge | for finish suffix
®147864 Coble Assembly (olso
See Fig, 4 for other Components)

FIGURE 2. CABINET AND COMPONENTS (CONTINUED)

Page 3
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149731 0¢

[_]‘@‘2-2?;,.,.“.

i
/

/
AN
-3

O

e Ng P
mmy'y
oz %’\lm

- 151346
29~ ,o;‘f/\ N

-
-
-
-
-
-
-
-

*Rofer to page | for finish swifix

FIGURE 3. FRONT PANEL
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7002
151632 —
219 . @;/ /121245

= 151631 7002 . 9

‘@ )
107116 U‘@
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**Refer to poge 1 for Finish suffix
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/ 312739 For arrangement of Capacitors See Fig. 17

FIGURE 12. FRAME ASSEMBLY
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Page 14



8-87
ISS 1, SECTION 592-830-800TC

,w
”

~~
Supplied w 148444

-

155752 (.080 1,D.)
155753 (.1241.D.)

148444

173716

173715-/%

FIGURE 15. CABLE COMPONENTS

FIGURE 16. PUNCH COVER

Page 15



8-88
SECTION

Part

Number

1170
1264
1268
2
2669

3438
3598

3599
3606
3640
3646
5599
7002

34432
44048
70314
73686
75750
76099
76800
77902
82474

aarnn
Q&ivVe

82832
82833
82861
90790
91517
92260
98718
103779
104215
104216
105086
105400
107116
107364
110126
110434
110743
111017

112626
114466
114447
115783
n77é
118510
119634**
119636**
119648
119651
119653
119654
119743
121245

121246
121249
122769
124177
124611
125004
125011

Page 16
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Description and
Page Number

Screw, 6-32 x 5/16 Flar 2
Screw, 10-32 x 1/2 Flat 6
Screw, 6-40 x 5/16 Flot 10
Washer, Lock 2, 4108, 10, 13
Washer, Lock ¢, 7, 9, 10, 12,
14

Washer, Flat 6, 7, 12, 14
Nut, 6~40 Hex 2, 4, 5,7, 10,
12,13, 15

Nut, 4-40 Hex 3

Nut, 6-40 Hex 4, 10

Washer, Lock 6, 7, 13
Washer, Lock 4, 6, 7

Nut, 8-32 Hex 4, 6, 7
Washer, Flat 2, 4, 5108,

10, 13

Washer, Flot 6

Washer, Flat 7

Washer, Flat 4

Resistor, 2,000 Ohm 13
Washer, Insulating 13
Washer, Flat 8, 13

Spring 7

Screw, 6-40 x 2-3/BRd 13
Terminal 2, 5, 6, 11, 13, 15
Sciew, 6-40 x 9/32 Flat 2
Washer, Lock 6, 14

Washer, Flat 9

Spring 4

Washer, Flat 7

Screw, 8-32x3/4Rd 7
Washer, Lock 15

Washer, Flat 6

Washer, Flat 9

Resistor, 620 Ohm 3

Resistor, 820 Ohm 3

Terminal 13

Bearing, Ball 7

Washer, Lock 5, 6, 10
Screw, 6-32 x 3/8 Fil 3
Washer, Lock 7

Screw, 4-40 x 3/16 Fil 13
Washer, Lock 2, 3

Screw, 6-40 x 5/16 Fil 4, 5,
6,8, 10

Nut, 10-32 Hex 6, 7, 9, 12, 14
C , 3 Pt Receptacle 15
Connector, 3 Pt Piug 13
Holder, Fuse 5

Fuse, .5 Amp SL-BL 11, 12
Fuse, 1/4 Amp 2

Button, Plug 12

Button, Plug 2

Ring, Retaining 4

Ring, Retaining 4, 10

Ring, Retaining 6, 7

Ring, Retaining 7

Grommet, Rubber 5

Clamp, 5/16 ID Cable S, 6, 7,
10

Clomp, 3/8 D Cable 5
Clomp, 5/8 ID Cable 8
Fan, Motor 7

Washer, Lock 12

Screw, 8-32 x 3/8 Hex 6
Screw, 8-32x 1/4 Rd 4
Washer, Flat 3, 7

Part

Number

125802
128896
129920
131097
143306
143675
145903
145904
145982
146355
146518
146542
146612
146637
146802
146806
146952
146991
147553
147554
147555
147556
147557
147558
147559

147824
Vie/ IO

147586
147588
147753
147754
147824
147830**

147831°**

147833
147835
147836
147840**

147841+

147848
147849
147850**
147851
147852
147853
147854
147861
147863
147864
147865
147866
147867
147868**
147869**
147870
147873
147874+
147875+
147876
147881
147895
147897
147898
147899

NUMERICAL INDEX

Description and
Page Number

Washer, Flot 2

Switch, Toggle 12

Fuse, 5 Amp SL-BL 11
Terminal, 21/32" Lg 5
Fuse, 1 Amp SL-BL 11, 12
Knob 11, 12

Mount, Vibration 6, 7
Hinge, Right 2

Detent, Tape Reel &
Plunger 6

Roller, Spring 4

Post Assembly 5, 13
Spring, Compression 6
Clip, Spring 8

Switch, SP-ST Slide 3, 12
Adapter, Tape Reel 6
Screw, 4-40 x 3/8 Flat 3
Motor, 115V 50/60 Hz 6
Bracket, Guide 4

Post, Tope Guide 4

Hub Assembly 6

Hub &

Post, Tape Guide 4

Rail, Left 9

Spring 6
Bushing 4

Lever w/Hub 7

Sleeve 10

Spring, Torsion 4

Post, Spring &

Shield, Fon 6

Driver Assembly, Punch 1, 11,
13

Driver Assembly, Punch 1, 11,
13

Panel, Electrical Service 1, 5
Plate, Connector 13

Bracket, Resistor 13

Driver Assembly, Punch 1, 12,
13

Driv ¢ Assembly, Punch 1, 12,
13

Power Supply 1, 11

Power Supply 1, 11

Power Supply 1, 12

Power Supply 1, 12

Capacitor, 7 MFD 11, 12
Resistor, 2,000 Ohm 11
Tronsformer 11, 12
Cable Assembly 11
Cable w/Terminals 5
Cable Assembly 3, 5
Cable w/Temminals 5
Coble Assembly 2
Frame 12

Panel, Control 3
Panel, Cover 3
Plate, Switch 2
Plate, Front 11
Panel, Front 12
Panel, Front 14
Bracket, Mounting 5
Sleeve 10

Bracket w/Plate 7, 8
Pulley 7

Pulley 7

Shoft 7

Part

Number

147901
147902
147903
147969
147970
147971
147973
147974
147975
147976
147977
147980
147987
147988
148250
148365
148405
148406
148440
148444
148473
148596
148840
148841
148853

140R84

Lo

148855
148856
148857
148858
148859
148860
148861
149726
149731**
149732
149736
149739
149740**
149748
149749
149757
149758
149759
149763
149767
149768
149773
149774
149775
149778
149781
149912
149913
149914
149915
149916
149917
149919
149920
149923
149959
149962
149963
149964
149965
149967

Description and
PageNumber

Casing w/Chute, Fon Wheel 8
Clomp w/Gasket 8

Bracket, Motor Mounting 7
Door, Plustic 10

Container, Universal Tape 10
Cover, Rear Tope 10

Pivot w/Post, Sliding 10
Bracket w/Post, Pivot 10
Bracket, Hinge 10

Spring, Torsion 10

Arm, Low Tope 10

Button 4

Bracker, Right Strike 15
Bracket, Left Sirike 15
Switch, Rotary 11, 12
Hondle 4

Bracket 13

Bracket 13

Connector, 36 Pt Circuit Card 13
Clamp, Cable 5, 11, 15
Guide, Circuit Card 13

Fuse, 25 Amp SL-BL 11, 12
Resistor, 5 Ohm 13

Bar, Mounting 13 *
Capacitor, 36,000 MFD 11

Canacitor, 3,750 MD 1)

Capaciter, 3,750 M
Capacitor, 6 MFD 11, 12
Resistor, 30 Ohm 11}
Resistor, 20 Ohm 11
Capacitor, 10,000 MFD 11
Diode 11, 12

Diode 11, 12

Tronsformer 11, 12

Key 3

Panel, Front 4

Frame, Inner 6

Lever 7

Lever 7

Door, Front 2

Post 7

Roller, Tape Feed 7

Rail, Right Mounting 9
Bracket 9

Post 9

Post 10

Cover, Plastic 15

Pin, Hinge 10

Screw, 10-32 Shoulder 9
Channel, Left 6, 14
Channel, Right 6, 14
Screw, 1/4-32 Shoulder 9
Bail 4

Bracket, Left 9

Bracket, Right 9

Plate, Vibration Dampener 9
Plate, Support 9

Bracket, Motor Mounting 6
Lotch 4

Plate w/Posts 4

Arm, Tape Sensing 4
Brocket 4

Post, Tape Guide 4

Post, Tape Guide 4

Pin &4

Bracket 6

Cable w/Terminals 6
Lever w/Shaft 6

**Refer to poge 1 for Finish suffix



Part

Number

149971
149974
150687
150966
151335
151244
151349
151411
151412
151415
151416
151610
151¢26
151630

151631

151632
151637
151642
151685
151686
151687
151688
151692
151723
11724
151827
153037
153103
153441
153442
153538
154335
155750

155752
155753
155754

156598
156740
156768
156831
156901
157215
159610
160664
161136
161552
161708
161711
161716
161910

Description and
Page Number

Boil 6

Switch, Mercury 6, 10
Stud 8

Insulator, Teminal 6, 8
Stud 5, 6, 8

Coraw AAN .2ME A

Secrow, 440 x 3B F 4
Nut, Speed 15

Block, Terminal 5

Insulator, Terminal 5

Block, Terminal 6, 8

Nut, 6-40 Hex 5, 6, 8
Washer, Flot 10

Terminal 6

Screw, 640 x 1/4 Hex 2, 5, 6,
8, 13

Screw, 6-~40 x 5/16 Hex 4, 5,
6,8, 13

Screw, 640 x3/BHex 5,6, 7
Screw, 4-40 x 1/4 Fil 2, 13
Screw, 6-40 x 3/4 Fil 7
Screw, 4-40 x 5/16 Fil 7
Screw, 4-40 x3/B Fil 6, 13
Screw, 4~40 x 7/16 Fil 2
Screw, 4-40 x 5/8 Fil 13
Screw, 6-40 x 3/16 Fil 7, 13
Screw, 10-32 x 3/8 Hex 6, 9
Screw, 10-32 x 5/8 Hex 12
Strap, Terminal 5

Spring 10

Screw, 4-40 Self-Topping 3
Screw, 10-32 x 7/16 Hex 14
Screw, 10-32 x 1/2 Hex 14
Screw, 6-40 x 7/16 Hex 8
Screw, 6-40 x 9/32 Fil 15
Sleeve, 3/321D x 1/2" Lg
Insulating 11

Sleeve, 5/64 ID x 1/2% Lg
Insuloting 5, 15

Sieeve, 1/8ID x 1/2* 'g
Insuloting 2, 3, 13, 15
Sleeve, 1/16 1D x 1/2" Lg
Insulating 6

Ring, Retaining 7

Screw, 6-40 x 7/32 Hex 7
Screw, 8-32 x 9/32 Hex 6
Clomp 7

Post, Eccentric 7

Mount, Vibration 9

Mount, Vibration 9

Pin, Roll 6

Fuse, 6-1/4 Amp SL-BL 5, 12
Screw, 10-32 Spl 9

- Latch, Mognetic 2, 4

Block, Guide 6, 14
Block, Support 6, 14
Cop, Ambar 12

NUMERICAL INDEX (Continued)

Page

Number

179110
v

171526
17614
171615
171628
171662
171644
172715
17276
173116
173578

173579

173715
173716
173974
173995
173996
174678
175060
176163
177578
177664
179455
181301

182510
182524
182530
190394
192007
192019
192081
192082
192168
192169
192226
192747
192781
193179
193943
193994
199549
199901
300116
300646
300664
300665
300716

Description
Page Number

w. Ras 13

Resistor, 1,500 Ohm 11
Diode 11, 12

Diode 11

Switch. No Rad Pushbutton 12
Fuse, 1.6 Amp SL-BL 11, 12
Fuse, 1.5Amp 1N, 12
Screw, 10-24 Coptive 2

Nut, Grip 2
Pin 4
G , 50 Pt R fe

Type 5, 11, 13, 15
Connector, 50 Pt Plug Type 35,
13, 15

Terminol, Plug Type 5, 13, 15
Terminal, Receptocle Type 5,
", 13,15

Screw, 10-32 x 5/16 Hex 9, 10
Connector, 3 Pt Receptacle 5, 13
Connector, 3 Pt Piug 15

Nut, Speed 3

Plote, Nome 3

Jumper, 18" Black 6

Card, EC578 Circuit 13
Diode 11, 12

Screw, 10-24 x 1/2 Hex 6
Sleeve, 15/64 1D x 1" ig
Insulating 6

Cord, Power 5, 15

Button Assembly 3

Strip Assembly, Lamp 3
Screw, 10-32 x 1/2 Flar 6, 14
Terminal, Tab Type 6
Copacitor, 3 MFD 8

Ring 9

Bushing 9

Ring 9

Bushing 9

Bracket, Capocitor Mounting 8
Spacer, .125” Thk 14

Screw, 6-40 Spl 4, 15

Lomp 28V 2

Coble Assembly 2

Holder Assembly, Fuse 2
Lomp, 48V 3

Reel, Tope 6

Covar, Insulating 13

Boot, Rubber 8

Spring, Torsion 7

Transformer 6

Pulley, V Belt 7

8-89
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Description and
Page Number

Driver, Roller 7

Letch, Door 10

Screw, 4-40 Shoylder 3
Holder, Plastic 3
Lobel 3

Strip, Rubber 2

Frome, Inner 9, 10

Post 9

Bog, Chod 8

Cord, EC116 Cirevit 13
Cord, EC672 Circuit 13
Cord, EC675 Circuit 13
Cord, Circuit 13

Card, Circuit 13

Switch, DP-DT Slide 12
Switch, Pushbutton 2
Lens, White 2

Network, Spark Suppression 6
Adopter, Tape Transport 14
Brocket, Support 14
Button, Yellow 3

Buttor:, Red 3

Motor 7

Cord Assembly, Power 15

312731** Adapter Assembly, Tope

312736
312737
312739
312740
12742
312743
315770
315773

Tronsport 1, 14
Bracket, Stop 12
Jumper, 3-1/2" Blue 6
Jumper, 3-1/2" Red 6
Pulley 7

Plote, Nut 14

Screw, 10-32 x 58 Rd 12, 14
Spacer 7

Belt, Vv 7

Bracket, Bearing 7
Plote, Diode 13
Plate, Diode 13

315776** Cobinet 2

315777
315779
315781
315788
315790
315791
315792
315793

Rock, Lower 2
Spacer, Strip 11
Plote, isolator 2
Rectifier 13
Fon 2

Fon 2

Grille 2

Belt, V 7

315794** Ponel, Reor 2

320429
321083
322005
322006
323930
323939
323940
326744

Brocket, Retoining 15
Motor 6
Card, Circuit 13
Cord, Circuit 13
Driver Assembly, Punch 1, 11, 13
Transformer 6
Driver Assembly, Punch 1, 12, 13
Fan, Motor 6
**Refer to page 1 for finish suffix
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